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Date: Mar. 9, 2000
ISL-00A039E




Acer Incorporated

7 Hsin Ann Road

Science-Based Industrial Park

Hsinchu 300, Taiwan

R.O.C.

Telephone: (035) 770-707

Facsimile: (035) 778-500

Declaration of Conformity

Name of Manufacturer:
Acer Inc


Address of Manufacturer:
7 Hsin Ann Rd., Science-Based Industrial Park

Hsinchu 30077

Taiwan, R. O. C.
Declares that product:
Notebook Personal Computer


Product Model Number:
1904
Assembled by:
Same as above

Address:
Same as above

Conforms to the EMC Directive 89/336/EEC as attested by conformity with the following harmonized standards:

EN55022 Class B: 1994/A1:1995/A2:1997: Limits and Methods of Measurement of  Radio Interference characteristics of Information Technology Equipment,

EN50082-1: 1992: Generic Immunity Standard -Part 1: Domestic Commercial and Light Industry,

EN60555-2: 1987: Disturbances in supply systems caused by household appliances and similar electrical equipment- Part 2: Harmonics,

EN60555-3: 1987: Disturbances in supply systems caused by household appliances and similar electrical equipment- Part 3: Voltage Fluctuations.

Conforms to the Low Voltage Directive 73/23/EEC as attested by conformity with the following harmonized standard:

EN60950:1992 /A1:1993, A2:1993 /A3:1995 /A4:1997 /A11:1997: Safety of Information Technology Equipment Including electrical business equipment.

Conforms to the C-Tick Mark requirement as attested by conformity with the following standards:

AS/NZS 3548: 1995 /A1:1997 /A2:1997: Information technology equipment

AS/NZS 4252.1:1994: Generic Immunity.
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1. General
1.1 Certification of Accuracy of Test Data

The immunity tests which this report describes were conducted by an independent electromagnetic compatibility consultant, International Standards Laboratory in accordance with the Generic Immunity Standards EN50082-1:1992 / AS/NZS 4252.1:1994 which include IEC 801 series regulations, Harmonic Current Emissions EN60555-2: 1987, and Voltage Fluctuations EN60555-3: 1987.

Equipment Tested:
Notebook Personal Computer

Model: 1904

Applied by Acer Inc


Date of test:
Mar. 9, 2000

Test Engineer:
David Y.Y. Wu
	Standard
	Comment
	Test Results

	IEC 801-2, 1984
	ElectroStatic Discharge
	Complies

	IEC 801-3, 1984
	Radiated Electromagnetic Field
	Complies

	IEC 801-4, 1988
	Fast Transient/Burst
	Complies

	EN60555-2, 1987
	Harmonic Current Emissions
	Complies

	EN60555-3, 1987
	Voltage Fluctuations
	Complies


Approve & Signature
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-------------------------------------------------

Jammy Chen/Manager

This test report accurately contains the test results of Electrostatic discharge, Radiation Electromagnetic Field, Fast Transient/Burst Test, Harmonic current Emissions of the sample equipment tested, and Voltage Fluctuations at the time of the test.

The results in this report apply only to the sample(s) tested.  

This test report shall not be reproduced except in full, without the written approval of International Standards Laboratory.

Summary

1.1.1 Aplicant Information

Applicant:
Acer Inc

7 Hsin Ann Rd., Science-Based Industrial Park

Hsinchu 30077

Taiwan, R. O. C.


1.1.2 Operation Environment 

Power supply : 
230 Vac / 50 Hz



1.2 Description of Equipment Under Test

Support Unit 1. 

Description:
Sony Video Monitor 
Model Number:
PVM-14M2U
Serial Number:
RK08570317
Power Supply Type:
N/A
Power Cord:
N/A
FCC ID:
N/A



Support Unit 2. 

Description:
Acer Digital Camera
Model:
DVC-VII
Serial Number:
N/A
Power Supply Type:
From PC USB Port
Power Cord:
N/A
FCC ID:
(Comply with FCC DOC)



Support Unit 3. 

Description:
Acer USB Mouse
Model Number:
MUSXT
Serial Number:
81130159
Power Supply Type:
N/A
Power Cord:
N/A
FCC ID:
(comply with FCC DOC)



Support Unit 4. 

Description:
KOKA Microphone
Model Number:
DM-510
Serial Number:
N/A
Power Supply Type:
N/A
Power Cord:
N/A
FCC ID:
N/A



Support Unit 5. 

Description:
SONY radio cassette player
Model Number:
WM-FX50
Serial Number:
N/A
Power Supply Type:
N/A
Power Cord:
N/A



Support Unit 6. 

Description:
Acer Speaker
Model Number:
PS033761
Serial Number:
970700460
Power Supply Type:
N/A
Power Cord:
N/A
FCC ID:
N/A



Support Unit 7. 

Description:
Logitech Mouse
Model Number:
M-SAH
Serial Number:
LZB81251703
Power Supply Type:
N/A
Power Cord:
N/A
FCC ID:
DZL211029



Support Unit 8. 

Description:
HP Printer (for parallel interface port)
Model Number:
C2642E
Serial Number:
N/A
Power Supply Type:
AC Adaptor (HP,Model: C2175A )
Power Cord:
Nonshielded, Detachable
Data Cable:
Shielded, Detachable, With Metal Hood
FCC ID:
(Comply with FCC DOC)



Support Unit 9. 

Description:
Aceex Modem

(for serial interface port)
Model Number:
DM1414
Serial Number:
960063771
Power Supply Type:
Linear, Power Adapter

( AC to AC Xfmr, Wall Mounted Type )
Power Cord:
Nonshielded, Without Grounding Pin
FCC ID:
IFAXDM1414



Support Unit 10. 

Description:
IBM Monitor
Model:
2237-00N
Serial Number:
23-KV210
Power Supply Type:
Switching
Power Cord:
Nonshielded, Detachable
FCC ID :
A3KM071



Support Unit 11. 

Description:
Acer Keyboard
Model Number:
6511-TW4C
Serial Number:
916600704C83D11076S00000
Power Supply Type:
N/A
Power Cord:
N/A
FCC ID:
JVPKBS-WIN



1.2.1 Software for Controlling Support Unit 



A test program which generates a complete line of continuously repeating "H" pattern is used as the software test program.  The program was executed as follows:

A. Read and write to the disk drives.

B. Send H pattern to the video port device (Monitor).

C. Capture Video image from digital camera than playback to display.

D. Receive audio signal from the microphone.

E. Receive audio signal from walkman.

F. Send audio signal to the speaker.

G. Send H pattern to the parallel port device (Printer).

H. Send H pattern to the serial port device (Modem).

I. Send H pattern to the video port device (Monitor).

J. Repeat the above steps.

	
	Filename
	Issued Date

	Monitor
	Htest3.exe
	8/20/1991

	Modem 1
	Modem1.exe
	8/20/1991

	Printer1
	wordpad.exe
	11/11/1999

	TV
	Htest3.exe
	8/20/1991


1.2.2 I/O Cable Condition of EUT and Support Units

	Description
	Path
	Cable Length
	Cable Type
	Connector Type

	AC Power Cord
	110V (~240V) to AC Power Cord Inlet (3-pin)
	1.8M
	Nonshielded, Detachable
	Plastic  Head

Plastic  Hood

	Telephone Line
	RJ 11 Connector to 600( Load
	1.2M
	Nonshielded, Detachable to PC
	Plastic  Head

Plastic  Hood

	Keyboard Data Cable
	Keyboard to PC Keyboard port
	1.8M
	Shielded, Undetachable
	Metal Head

Plastic Hood

	Monitor Data Cable
	Monitor to PC VGA port 
	1.6M
	Shielded, Detachable
	Metal Head

Plastic Hood

	Modem Data Cable
	Modem to PC COM 1 port
	1.5M
	Shielded, Detachable
	Metal Head

Metal Hood

	Printer Data Cable
	Printer to PC Parallel port
	1.5M
	Shielded, Detachable
	Metal Head

Plastic Hood

	Mouse Data Cable
	Mouse to PC Mouse port
	1.8M
	Shielded, Undetachable
	Metal Head

without Hood

	Speaker Data Cable
	Speaker to PC Line out port
	1.5M
	Nonshielded, Detachable
	Metal Head

without Hood

	Audio-in Data Cable
	Walkman to PC Audio-In Port
	1.5M
	Nonshielded, Detachable to PC
	Metal Head

Plastic Hood

	Microphone Data Cable
	Microphone to Mic Jack of  PC
	1.5M
	Nonshielded, Undetachable
	Metal Head

without Hood

	USB Mouse Data Cable
	Mouse to PC USB port
	1.8M
	Shielded, Undetachable
	Metal Head

without Hood

	USB CCD Data Cable
	Digital camera to PC USB port
	1.6M
	Shielded, Detachable
	Metal Head

Plastic Hood

	TV Data Cable
	TV to PC S Terminal 
	1.6M
	Shielded, Detachable
	Metal Head

Plastic Hood


Description of Equipment Under Test

EUT
Description:
Notebook Personal Computer
Condition:
Pre-Production
Model:
1904
Serial Number:
N/A
AC Adapter Type:
Delta (Model:ADP-60XB ) or


Lite-on (Model:PA-1600-01)
Hard Disk Driver:
IBM (Model: DARA-206000) 6.0GB or


Hitachi (Model: DK23AA-60) 6.0GB or


IBM (Model: DARA-212000) 12GB or


Hitachi (Model: DK23AA-12) 12GB 

Floppy Driver:
Mitsumi (Model: D353G) or


Panasonic (Model: JU-226A252FC) 
CD-ROM Driver:
TEAC (Model: CD-224E-B26 ) 
DVD-ROM Driver:
MKE (Model: SR-8174) 
Modem Card:
Ambit (Model:U98M005.01) 
FDD/HDD Controller and

Parallel/Serial ports:
Built on Motherboard
Parallel Port:  
one 25-pin

Serial Port:  
one 9-pin

Keyboard Connector:  
6-pin

Mouse Connector: 
6-pin

USB Connector:  
two 4-pin

LAN Connector:
4-pin

Speaker Port: 
one 

Microphone Port: 
one

Line In Port: 
one 
Easy Port:
Acer (Model: ADSC)

Battery
Sanyo (Model:BTP-34A1

SDRAM (optional)
NEC (Model:W17064IHNC86220) 64 MB or


Mitsubishi (Model:MH4S64BJ-8TA) 64 MB or


Siemens (Model:HYS64V8220GDL-8) 64 MB or


Winbond (Model:W9864CASA-75) 64 MB or


NEC (Model:W17128I8NC8622A) 128 MB or


Mitsubishi (Model:MH16S64VS-8TA) 128 MB or


Winbond (Model:W9812CASA-75) 128 MB

Power Cord:
Nonshielded, Detachable
LCD
Hitachi (Model: TX31D35VC1CAA )12.1 Inch or


IBM (Model: ITXG76C )14.1 Inch or


ADT (Model: L141X1 )14.1 Inch or


UNIPAC (Model: UB141X01 )14.1 Inch
Display:
LCD & CRT & TV 

Maximum Resolution : 
1024X768 Noninterlaced
Speed & CPU

Speed
 CPU
 LCD
HDD
CDROM/DVD
AC Adapter:

100MHz
PIII 500MHz
Unipac 14.1inch
Hitachi 6GB
CDROM
Lite-on

100MHz
PIII 600MHz
ADT 14.1inch
IBM 12GB
DVD
Lite-on 

100MHz
PIII 650MHz
Hitachi 12.1inch
IBM 6GB
CDROM

Delta

100MHz
PIII 700MHz
IBM 14.1inch
Hitachi 12GB
DVD
Delta 

All types of CPU, LCD & Adapters have been tested, only shown the worst data using CPU: Pentium III-700MHz, LCD:IBM 14.1” TFT XGA,  Adapter: Delta 3-pin, with easy port, LCD & CRT resolution at 1024x768 Noninterlaced, HDD: IBM 12GB, DVD ROM: MKE, SDRAM: Mitsubish 128MB x 2  in this test report.  

EMI Noise Source:
Crystal:  24.576MHz (X1), 32.768KHz (X2), 14.318MHz (X3), 29.498MHz (X4), 8MHz (X5), 32.768KHz (X6), 32.768KHz (X7) 
Clock Buffer: One Clock Buffer U65 (Model: ICS9112-17)

Clock Generator: One Clock Generator U60  (Model:ICS924861)

EMI Solution:
1. Added a gasket between fan and lower case, show as figure eut-8-1.

2. Added a gasket on Lan/Modem Port to contact I/O backet and added three gaskets on upper case to contact I/O ports which including CRT, Lan/Modem and USB ports, show as figure eut8-2.

3. Added three gaskets on I/O bracket to contact upper case, show as figure eut-9.

4. The enclosure of the upper case was plated inside, show as figure eut13-1.

5. Added a gasket on upper case to contact lower case, show as figure eut13-2.

6. On PCB of  touch pad and plated area of upper case paste one shielding tape to contact well.

7. On lower case added a gasket to contact HDD, show as figure eut-14.

8. Added a gasket on bottom-side of Lcd panel to contact LCD cable, shows as figure eut-18.

Electrostatic discharge (ESD) immunity

1.3 Electrostatic discharge (ESD) immunity test
Port:
Enclosure

Basic Standard:
IEC 801-2

Requirements:
8 kV (level 3)

Criteria:
B

Temperature:
27 degree C

Humidity:
55%

Test Procedure
The electronic discharges were applied as follows:

The EUT was set up on a nonconductive table, 1mm above a reference ground plane.

(8kV to all accessible parts of cabinet from outside.

Performance

No fatal operation errors were detected during or after the discharges.

Test equipment used

EMC-Partner
Transient 1000-216.

Result

Performance of EUT complies with the given specification.

 Radiated electromagnetic field immunity
1.4 Radiated electromagnetic field immunity test

Port:
Enclosure

Basic Standard:
IEC 801-3

Requirements:
3 V/m

Criteria:
A

Test Procedure
EUT was exposed to specified field:

Field:
3 V/m ~ 3.3 V/m (modulated)

Frequency range:
26 MHz - 1 GHz

Step:
1% of last Frequency

Step time:
800 msec

The field sensor is placed on the position of EUT to calibrate the filled strength as required before EUT was setup on the table.  The EUT was setup on a nonconductive table 0.8m above at a full-anechoic chamber.

The EUT is 3 m away from the transmitting antenna mounted on the antenna tower and turns 90 centigrade each time to have each sides of EUT face the antenna during each circle of test.  The antenna is fixed 1.1 m above ground.  Both vertical and horizontal polarization of antenna are set during  the measurement .  A CCD camera is used to monitor the condition of EUT for the performance judgement.  

Performance

No fatal operation errors were detected during or after the exposure.

Test  equipment used

Signal Generator:
HP 
8656B

Field Strength Meter
Amplifier Research
FM2000

Field Strength Sensor
Amplifier Research
FP2000

Power Amplifier
Amplifier Research
100W1000M1

Power Antenna
EMCO
3143

Result

Performance of EUT complies with the given specification at 3 V/m.

Electrical Fast transients/burst immunity
1.5 Fast transients/burst  immunity test
Port:
AC  mains

Basic Standard:
IEC 801-4

Requirements:
1 kV

Criteria:
B

Test Procedure
The EUT was setup on a nonconductive table 0.8 m above a reference ground plane.


Test Point:
Power Line

AC Power Source:
230VAC, 50Hz


	
	Voltage 
	1 KV
	

	Test Points
	Polarity
	Result
	Comment

	Line
	+
	N
	90 sec

	
	-
	N
	90 sec.

	Neutral
	+
	N
	90 sec

	
	-
	N
	90 sec.

	Ground
	+
	N
	90 sec

	
	-
	N
	90 sec.


Note:  ’N’  means normal, the EUT function is correct during the test.


Performance

No fatal errors were detected after the transient/burst firing.

Test equipment used

EMC-Partner
Transient 1000-216.

Result

Performance of EUT complies with the given specification.

Fast transients/burst  immunity test for I/O cable
Port:
phone, USB port

Basic Standard:
IEC 801-4

Requirements:
0.5 kV

Criteria:
B

Test Procedure
The EUT was setup on a nonconductive table 0.8 m above a reference ground plane.

Performance

No fatal errors were detected after the transient/burst firing.

Test equipment used

EMC-Partner
Transient 1000-216.

Result

Performance of EUT complies with the given specification.

Harmonics
1.6 Harmonics test

Port:
AC  mains

Basic Standard:
EN60555-2

Test Procedure
The EUT is supplied in series with shunts or current transformers from a source having the same nominal voltage and frequency as the rated supply voltage and frequency of the EUT.  

If the current harmonics vary more than proportionately with the supply voltage, tests at supply voltages of 0.94 times and 1.06 times the rated voltage shall be performed.  

Equipment having more than one rated voltage shall be tested at the rated voltage producing the highest harmonics as compared with the limits.  For equipment marked with a rated voltage range, the measurements shall be made at the extremes of that supply range.

Test equipment used

Standard Impedance
Xitron Technologies
2520


3-Channel Power Analysis System
Xitron Technologies
2503AH

Frequency Converter
Extech Electronics
CFC-110

Result

Performance of EUT complies with the given specification.

Test Data

	　
	Class A 
	PASS
	　

	Power (W)
	Power Factor
	Power Voltage
	Power Current

	48.975
	0.529
	230.101
	0.217
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Voltage Fluctuations
Voltage Fluctuations test

Port:
AC  mains

Basic Standard:
EN60555-3

Test Procedure
The EUT is supplied in series with reference impedance from a power source with the voltage and frequency as the nominal supply voltage and frequency of the EUT.  

The  EUT was tested for 10 minutes under the condition producing the highest voltage fluctuation.

Test equipment used

Standard Impedance
Xitron Technologies
2520


3-Channel Power Analysis System
Xitron Technologies
2503AH

Frequency Converter
Extech Electronics
CFC-110

Result

Performance of EUT complies with the given specification.

 Photographs
1.7 Photos of ESD measurement
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1.8 Photos of RF Field Strength Susceptibility Measurement
.
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Photos of Electrical Fast Transient/Burst measurement
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1.9 Photos of Harmonics and Voltage Fluctuations
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Appendix: Photographs of EUT

Please find this appendix in the File of ISL-00A039P
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EUT

Limits

Harmonic Current (A)

Harmonic Test

0.003668

1.8

0.19946

2.3

0.00293

0.43

0.176365

1.14

0.002526

0.3

0.145353

0.77

0.001919

0.23

0.11073
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0.001316

0.183

0.075173
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0.043445
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0.000387

0.13143

0.017555

0.15
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0.115

0.002119

0.132353

0.000593

0.102222

0.011575

0.118421

0.000591

0.092

0.015148

0.107143

0.000527

0.083636

0.013784

0.097826

0.000364

0.076667

0.009253

0.09
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0.070769

0.003942

0.083333

0.000228
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0.001602
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0.004506

0.072581
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0.000259
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0.005075

0.064286
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0.051111

0.003274

0.060811

0.0001

0.048421

0.001396

0.057692

0.000091
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Harmonic Data 3-2

		

		DATE:                04/7/00

		TEST START:    22:52:00

		TEST STATION:   ISL

		TESTED BY:        David

		UUT MAKE:       Acer

		UUT MODEL:     1904

		XITRON TEST CONFIGURATION:  IEC555.2 CLASS D, Steady State

		COMMENTS:

		Harmonic data below is given in Amps

		Time		Status A		Power A		PF A		Vrms A		Fund A		Harm 2A		Harm 3A		Harm 4A		Harm 5A		Harm 6A		Harm 7A		Harm 8A		Harm 9A		Harm 10A		Harm 11A		Harm 12A		Harm 13A		Harm 14A		Harm 15A		Harm 16A		Harm 17A		Harm 18A		Harm 19A		Harm 20A		Harm 21A		Harm 22A		Harm 23A		Harm 24A		Harm 25A		Harm 26A		Harm 27A		Harm 28A		Harm 29A		Harm 30A		Harm 31A		Harm 32A		Harm 33A		Harm 34A		Harm 35A		Harm 36A		Harm 37A		Harm 38A		Harm 39A		Harm 40A

		22:54:55		PASS Class A		48.346		0.528		230.105		0.215		0.003504		0.198682		0.002776		0.175704		0.002482		0.144797		0.001893		0.11021		0.001393		0.074761		0.000818		0.043053		0.000478		0.017085		0.00036		0.002224		0.000485		0.011848		0.000529		0.015312		0.00045		0.013684		0.000307		0.00894		0.00033		0.003554		0.000198		0.002043		0.000193		0.004959		0.00027		0.005887		0.000249		0.005074		0.000219		0.002989		0.000118		0.000925		0.000085

		22:54:56		PASS Class A		48.291		0.528		230.125		0.214		0.0036		0.198625		0.002856		0.175664		0.002518		0.144753		0.001899		0.110181		0.001407		0.074742		0.000829		0.043082		0.000461		0.017112		0.000368		0.00223		0.000539		0.011825		0.000574		0.015263		0.000481		0.013628		0.000356		0.008997		0.000258		0.003538		0.000278		0.00193		0.000252		0.00491		0.000296		0.005827		0.000255		0.005045		0.000229		0.003011		0.000124		0.000951		0.000128

		22:54:57		PASS Class A		48.306		0.528		230.202		0.214		0.003608		0.198458		0.002882		0.175589		0.00252		0.144795		0.001903		0.11036		0.001371		0.074957		0.000782		0.043266		0.000431		0.017326		0.000373		0.001805		0.000557		0.011718		0.000552		0.015332		0.000473		0.013839		0.000363		0.009252		0.000245		0.003875		0.000246		0.001997		0.000233		0.004869		0.000259		0.005871		0.000235		0.005143		0.00021		0.003189		0.000091		0.001132		0.000109

		22:54:58		PASS Class A		48.322		0.528		230.19		0.215		0.00347		0.198458		0.002758		0.1755		0.00242		0.14467		0.001829		0.11017		0.001299		0.074798		0.000768		0.043096		0.000413		0.017386		0.000447		0.002044		0.000584		0.011547		0.000566		0.015159		0.000513		0.013708		0.000336		0.009222		0.000235		0.003886		0.00028		0.001686		0.000275		0.004593		0.000286		0.00569		0.000257		0.005037		0.000202		0.003244		0.000076		0.001304		0.000115

		22:54:59		PASS Class A		48.548		0.529		230.111		0.215		0.003727		0.198899		0.002978		0.175879		0.002581		0.144974		0.001948		0.110366		0.001331		0.074926		0.000771		0.043016		0.0004		0.017422		0.000433		0.002007		0.000617		0.01154		0.000599		0.01514		0.000531		0.013713		0.000373		0.009272		0.000195		0.003996		0.000252		0.001635		0.000291		0.004541		0.000339		0.005648		0.000247		0.00503		0.000204		0.003266		0.000086		0.001368		0.000112

		22:55:00		PASS Class A		48.28		0.528		230.177		0.214		0.003555		0.198866		0.002851		0.175766		0.002471		0.144792		0.001906		0.110125		0.00134		0.074675		0.000754		0.043022		0.00037		0.017272		0.000418		0.002392		0.000598		0.011608		0.000558		0.015089		0.000538		0.013536		0.000357		0.009082		0.000409		0.003719		0.000263		0.001619		0.000323		0.004551		0.000332		0.005637		0.000248		0.004959		0.000215		0.00318		0.000083		0.00138		0.000122

		22:55:01		PASS Class A		48.491		0.528		230.137		0.215		0.003614		0.198665		0.00291		0.175665		0.002519		0.14477		0.001928		0.110202		0.001315		0.074817		0.00074		0.042582		0.000391		0.017385		0.000451		0.002078		0.000614		0.011519		0.000583		0.015161		0.000524		0.013583		0.00034		0.009324		0.000522		0.003996		0.000295		0.001645		0.000355		0.004491		0.00034		0.005669		0.000258		0.005017		0.000222		0.003248		0.000086		0.001414		0.000141

		22:55:02		PASS Class A		48.615		0.529		230.101		0.216		0.003597		0.198723		0.002887		0.175762		0.002545		0.144866		0.001974		0.110319		0.001384		0.074885		0.000802		0.042956		0.000418		0.01732		0.000376		0.002017		0.00056		0.011682		0.000571		0.015293		0.000513		0.013699		0.000433		0.009253		0.000479		0.003892		0.000321		0.00183		0.000352		0.004677		0.000329		0.005781		0.000264		0.005065		0.000227		0.00317		0.000116		0.001248		0.00012

		22:55:03		PASS Class A		48.227		0.528		230.17		0.214		0.003578		0.19881		0.002867		0.175744		0.002525		0.144756		0.001941		0.110129		0.001356		0.074705		0.000768		0.042611		0.000409		0.017266		0.000407		0.002468		0.000555		0.011626		0.000583		0.015105		0.000526		0.013506		0.000412		0.009037		0.000426		0.003652		0.000265		0.001679		0.00037		0.004595		0.000341		0.005654		0.000286		0.004955		0.000225		0.003091		0.000103		0.001295		0.000112

		22:55:04		PASS Class A		48.521		0.529		230.139		0.215		0.003728		0.198895		0.002988		0.175814		0.002573		0.144811		0.001946		0.110181		0.001337		0.074749		0.00072		0.04276		0.000413		0.017347		0.000468		0.002357		0.000617		0.011548		0.000622		0.015006		0.000556		0.013575		0.000411		0.009057		0.00037		0.003776		0.000245		0.001459		0.000346		0.004416		0.000317		0.005557		0.000275		0.004982		0.00019		0.003201		0.000104		0.001404		0.000114

		22:55:05		PASS Class A		48.357		0.528		230.147		0.214		0.003783		0.198787		0.003019		0.175734		0.002593		0.144764		0.001949		0.110203		0.00132		0.074774		0.000709		0.042975		0.000387		0.01744		0.000471		0.002268		0.00062		0.011483		0.000657		0.014989		0.000551		0.013616		0.000404		0.009101		0.000364		0.003877		0.000251		0.001346		0.000367		0.004323		0.000323		0.005517		0.000276		0.005001		0.000197		0.003276		0.000108		0.001475		0.000126

		22:55:06		PASS Class A		48.54		0.529		230.112		0.215		0.003728		0.198953		0.002985		0.175821		0.002581		0.144818		0.001988		0.11017		0.001357		0.074697		0.000756		0.042911		0.000414		0.017277		0.000423		0.00246		0.000587		0.011617		0.000635		0.015049		0.000556		0.013529		0.000413		0.008982		0.000383		0.003633		0.000313		0.001509		0.000337		0.004489		0.000335		0.00558		0.000272		0.004951		0.000203		0.003145		0.000116		0.001348		0.000131

		22:55:07		PASS Class A		48.26		0.528		230.144		0.214		0.003504		0.199194		0.002781		0.176031		0.002406		0.14497		0.001849		0.110287		0.001236		0.074787		0.00071		0.043139		0.000408		0.017369		0.000448		0.002351		0.000626		0.011526		0.000658		0.01503		0.000566		0.013603		0.000416		0.009064		0.000277		0.003831		0.000285		0.001414		0.000332		0.004359		0.00034		0.005509		0.000254		0.004941		0.000195		0.003203		0.000107		0.001408		0.00013

		22:55:08		PASS Class A		48.246		0.528		230.134		0.215		0.003398		0.198931		0.002701		0.175748		0.00234		0.144725		0.001836		0.110005		0.001231		0.074565		0.000749		0.042914		0.000402		0.017246		0.000418		0.002636		0.000568		0.011579		0.000623		0.015028		0.000551		0.013485		0.000399		0.008911		0.000301		0.003526		0.000227		0.001579		0.00032		0.004485		0.000338		0.005556		0.000256		0.004905		0.000214		0.003083		0.0001		0.001357		0.00012

		22:55:09		PASS Class A		48.621		0.529		230.161		0.216		0.003502		0.198857		0.002775		0.175757		0.002398		0.144793		0.001822		0.110187		0.00119		0.07481		0.000715		0.043198		0.000366		0.017388		0.000434		0.002313		0.000612		0.011494		0.000592		0.015014		0.000537		0.01358		0.000369		0.009206		0.00026		0.003755		0.000235		0.001447		0.00032		0.004362		0.000344		0.005552		0.000255		0.004993		0.000181		0.003257		0.0001		0.00145		0.000114

		22:55:10		PASS Class A		48.57		0.529		230.18		0.216		0.003482		0.199072		0.002772		0.175894		0.002426		0.144792		0.001851		0.110094		0.001271		0.074606		0.000761		0.04291		0.000406		0.017135		0.000412		0.002689		0.000575		0.01171		0.000616		0.015071		0.000523		0.013467		0.000403		0.008942		0.000359		0.003355		0.000199		0.001661		0.000328		0.00458		0.000352		0.005631		0.000267		0.004938		0.000196		0.003044		0.000115		0.001263		0.000123

		22:55:11		PASS Class A		48.242		0.528		230.15		0.214		0.003598		0.199236		0.002892		0.176011		0.002474		0.144873		0.001894		0.110114		0.001282		0.074628		0.000731		0.042924		0.000402		0.017233		0.000466		0.00276		0.000598		0.011595		0.00066		0.014965		0.000547		0.013423		0.000394		0.008933		0.000302		0.003428		0.00021		0.001436		0.000345		0.004411		0.000388		0.005528		0.000257		0.004923		0.0002		0.003113		0.00011		0.001367		0.000156

		22:55:12		PASS Class A		48.431		0.528		230.147		0.214		0.003572		0.199066		0.002852		0.175911		0.00251		0.144927		0.001942		0.110241		0.001396		0.074751		0.000847		0.042956		0.000462		0.017122		0.000371		0.002474		0.000509		0.011817		0.000574		0.015227		0.000518		0.01362		0.000434		0.008939		0.000346		0.00342		0.00019		0.001823		0.000283		0.004823		0.000323		0.005797		0.000252		0.004996		0.000224		0.002949		0.000127		0.000935		0.000146

		22:55:13		PASS Class A		48.699		0.529		230.121		0.217		0.003636		0.199065		0.002883		0.175997		0.002546		0.145041		0.001984		0.110363		0.001432		0.074853		0.000878		0.043019		0.000481		0.017091		0.000352		0.002349		0.000476		0.01195		0.000528		0.015357		0.000474		0.013753		0.000432		0.008958		0.000346		0.00333		0.000138		0.00208		0.000238		0.005011		0.000284		0.005931		0.000233		0.005034		0.000237		0.002871		0.00015		0.000761		0.00014

		22:55:14		PASS Class A		48.576		0.528		230.155		0.215		0.003699		0.199616		0.002954		0.176372		0.002613		0.145209		0.002031		0.1103		0.001472		0.074664		0.000861		0.042792		0.000429		0.016915		0.000364		0.002894		0.000524		0.011958		0.000554		0.015225		0.00051		0.013467		0.000388		0.008632		0.000325		0.003075		0.000153		0.002078		0.000307		0.005005		0.000311		0.005835		0.000263		0.00488		0.000238		0.002756		0.000144		0.000913		0.000159

		22:55:15		PASS Class A		48.438		0.528		230.114		0.216		0.003698		0.199917		0.002972		0.176569		0.002602		0.145294		0.002019		0.110335		0.001452		0.074658		0.000832		0.042848		0.000414		0.017015		0.000393		0.002985		0.000547		0.011818		0.000571		0.015104		0.00047		0.013474		0.000347		0.008754		0.000296		0.003234		0.00021		0.001768		0.000321		0.004712		0.000348		0.005676		0.000255		0.004869		0.000214		0.002911		0.000132		0.001117		0.000134

		22:55:16		PASS Class A		48.35		0.528		230.157		0.215		0.003547		0.199579		0.002829		0.17635		0.002465		0.145169		0.001926		0.110302		0.001367		0.074686		0.000821		0.042863		0.000421		0.017021		0.000402		0.002856		0.000521		0.01187		0.000527		0.015182		0.000506		0.013552		0.000338		0.00874		0.00035		0.003226		0.000202		0.001939		0.000298		0.004846		0.000285		0.005776		0.000246		0.004898		0.000206		0.002888		0.000126		0.001077		0.000117

		22:55:17		PASS Class A		48.455		0.528		230.139		0.215		0.003474		0.199457		0.00278		0.176255		0.002413		0.145154		0.00186		0.110293		0.00135		0.074753		0.000796		0.04293		0.000466		0.017131		0.000422		0.00268		0.000542		0.011782		0.000555		0.015163		0.000495		0.013545		0.000367		0.008789		0.000268		0.003414		0.000148		0.001741		0.000269		0.004749		0.000293		0.005703		0.00025		0.004923		0.000224		0.002952		0.000125		0.001075		0.000142

		22:55:18		PASS Class A		48.41		0.528		230.171		0.215		0.003473		0.1993		0.002782		0.176145		0.002432		0.145084		0.001898		0.11029		0.001377		0.07476		0.000809		0.042893		0.000463		0.017088		0.000412		0.002663		0.000516		0.011857		0.000538		0.015265		0.000482		0.013542		0.000398		0.0088		0.000372		0.003228		0.000172		0.00197		0.00025		0.004894		0.00028		0.005824		0.000236		0.00495		0.000211		0.002895		0.000137		0.000994		0.000131

		22:55:19		PASS Class A		48.731		0.529		230.129		0.216		0.003568		0.199232		0.002815		0.17611		0.002494		0.14498		0.001918		0.110198		0.001312		0.074679		0.000795		0.042846		0.00046		0.01714		0.000445		0.00277		0.000507		0.011742		0.000587		0.015129		0.000526		0.013492		0.000395		0.00876		0.000315		0.003294		0.00026		0.001833		0.000299		0.004761		0.000323		0.005683		0.000262		0.004918		0.000208		0.002942		0.000126		0.001172		0.000135

		22:55:20		PASS Class A		48.43		0.528		230.156		0.215		0.003627		0.199442		0.002885		0.176336		0.002515		0.145255		0.001921		0.11053		0.001318		0.07493		0.00074		0.043177		0.000436		0.017326		0.000456		0.00226		0.000581		0.011638		0.000643		0.015169		0.000514		0.013732		0.000474		0.009109		0.000314		0.003748		0.000277		0.00173		0.000291		0.004639		0.000351		0.005673		0.000269		0.005013		0.000205		0.003151		0.000124		0.001311		0.000126

		22:55:21		PASS Class A		48.646		0.529		230.139		0.216		0.003648		0.199607		0.002936		0.176363		0.00254		0.145162		0.001962		0.110304		0.001355		0.074696		0.000774		0.042891		0.000402		0.017155		0.000458		0.002835		0.000609		0.01177		0.000654		0.015109		0.000566		0.01345		0.00044		0.008755		0.000277		0.003374		0.000282		0.001752		0.000328		0.004663		0.000358		0.005629		0.000276		0.004892		0.00023		0.002959		0.000113		0.001265		0.000131

		22:55:22		PASS Class A		48.776		0.529		230.119		0.217		0.003528		0.199833		0.002822		0.176497		0.002457		0.145225		0.001912		0.110283		0.001346		0.074545		0.000827		0.042618		0.000454		0.016946		0.000413		0.003148		0.000542		0.011941		0.000604		0.015159		0.000535		0.013335		0.000382		0.008557		0.000284		0.00313		0.000267		0.001911		0.000322		0.004864		0.000338		0.005681		0.000272		0.004821		0.000217		0.002792		0.000105		0.001138		0.000131

		22:55:23		PASS Class A		48.441		0.528		230.199		0.214		0.003632		0.200103		0.002906		0.176701		0.002564		0.145343		0.001984		0.110323		0.001413		0.074546		0.000841		0.042554		0.000459		0.016823		0.00037		0.003266		0.000529		0.012046		0.000588		0.01523		0.000548		0.013318		0.000347		0.008396		0.000299		0.003012		0.000192		0.002039		0.00028		0.004986		0.000332		0.005773		0.00028		0.00481		0.000215		0.002707		0.00013		0.001056		0.000144

		22:55:24		PASS Class A		48.302		0.528		230.157		0.214		0.003593		0.19938		0.002866		0.176266		0.002512		0.145214		0.001918		0.110498		0.001355		0.074922		0.00077		0.043094		0.00043		0.017234		0.000395		0.002376		0.000535		0.011751		0.000615		0.015258		0.000568		0.013718		0.000317		0.008997		0.0003		0.003536		0.000192		0.001968		0.000274		0.004791		0.000321		0.005782		0.00025		0.005006		0.000214		0.003073		0.000111		0.001234		0.000114

		22:55:25		PASS Class A		48.47		0.528		230.11		0.215		0.003481		0.199172		0.002783		0.176131		0.002439		0.145173		0.001905		0.110529		0.001374		0.074977		0.000831		0.043187		0.000471		0.017276		0.000378		0.002156		0.00051		0.011758		0.000601		0.015276		0.000553		0.013778		0.000406		0.00902		0.000276		0.003643		0.000216		0.001946		0.000297		0.004801		0.000309		0.005797		0.000247		0.005044		0.000235		0.003118		0.000102		0.001171		0.000096

		22:55:26		PASS Class A		48.413		0.528		230.134		0.214		0.003506		0.199187		0.002806		0.176119		0.002466		0.145162		0.001937		0.110424		0.001365		0.074856		0.000852		0.04303		0.000464		0.017115		0.000355		0.002395		0.000477		0.011881		0.000516		0.01532		0.000541		0.013674		0.000425		0.00888		0.000225		0.003481		0.000229		0.002061		0.000273		0.004973		0.000285		0.005848		0.000247		0.00498		0.000222		0.002944		0.000125		0.000973		0.000127

		22:55:27		PASS Class A		48.064		0.528		230.094		0.214		0.003603		0.199008		0.002874		0.175918		0.002507		0.144958		0.001973		0.110273		0.001379		0.074778		0.000858		0.042928		0.000441		0.01714		0.000357		0.002516		0.000486		0.011838		0.000598		0.015213		0.000571		0.013564		0.000377		0.008872		0.000327		0.003474		0.000259		0.001967		0.000285		0.004912		0.000318		0.005813		0.000273		0.004947		0.00023		0.002923		0.000139		0.001029		0.00012

		22:55:28		PASS Class A		48.572		0.528		230.182		0.216		0.003711		0.198896		0.002954		0.175825		0.002618		0.144888		0.002043		0.110219		0.001459		0.074714		0.000903		0.042881		0.000453		0.017042		0.000322		0.002546		0.000512		0.011901		0.000562		0.015314		0.000551		0.01358		0.000364		0.008873		0.000384		0.003424		0.000223		0.002061		0.000285		0.005014		0.000334		0.005858		0.000271		0.004939		0.000251		0.002864		0.000162		0.000949		0.000118

		22:55:29		PASS Class A		48.52		0.528		230.349		0.215		0.003651		0.199305		0.002909		0.176139		0.002572		0.14505		0.001995		0.110279		0.001427		0.074678		0.000866		0.042747		0.000407		0.016966		0.000336		0.00283		0.000498		0.011935		0.000581		0.015254		0.000537		0.013488		0.000427		0.008774		0.00037		0.003189		0.000202		0.002044		0.000274		0.004986		0.000313		0.005836		0.00027		0.004885		0.000232		0.002825		0.000164		0.00093		0.000134

		22:55:30		PASS Class A		48.468		0.529		230.154		0.215		0.003445		0.199302		0.002725		0.176149		0.002441		0.145104		0.001923		0.110307		0.001379		0.074757		0.000861		0.04281		0.000462		0.01692		0.000336		0.002758		0.000431		0.011968		0.000553		0.015294		0.000469		0.013512		0.000427		0.008672		0.000311		0.003088		0.000207		0.002119		0.000242		0.005086		0.000294		0.005915		0.000256		0.004922		0.00023		0.002771		0.000157		0.000836		0.000135

		22:55:31		PASS Class A		48.267		0.528		230.138		0.214		0.003339		0.199141		0.002652		0.176105		0.002394		0.145137		0.001896		0.110455		0.001398		0.074948		0.000929		0.043016		0.000481		0.017026		0.000346		0.002319		0.000411		0.011978		0.000504		0.015425		0.000434		0.0137		0.000511		0.008952		0.00036		0.003273		0.000132		0.002214		0.000208		0.00514		0.000273		0.005989		0.000237		0.00503		0.000232		0.00284		0.000139		0.000783		0.000158

		22:55:32		PASS Class A		48.587		0.528		230.119		0.216		0.003283		0.199228		0.002592		0.176096		0.002312		0.145048		0.001808		0.110325		0.001305		0.074788		0.000826		0.042971		0.000471		0.017081		0.000409		0.002585		0.000516		0.011842		0.00056		0.015248		0.000434		0.013545		0.000471		0.008865		0.000336		0.003293		0.000169		0.001893		0.000257		0.004877		0.000305		0.005795		0.00025		0.004985		0.000229		0.00293		0.000113		0.001019		0.000174

		22:55:33		PASS Class A		48.496		0.528		230.175		0.215		0.003417		0.199188		0.002694		0.17606		0.002397		0.145024		0.001869		0.110318		0.001338		0.074756		0.000857		0.04298		0.000468		0.017081		0.000413		0.002633		0.000533		0.011861		0.000543		0.01525		0.000508		0.013537		0.000383		0.008851		0.000315		0.003237		0.000187		0.001982		0.000246		0.004924		0.000301		0.005823		0.000237		0.004979		0.000224		0.0029		0.000125		0.000994		0.000165

		22:55:34		PASS Class A		48.318		0.528		230.145		0.215		0.003471		0.199051		0.002757		0.175937		0.002436		0.144918		0.001909		0.110227		0.001366		0.074695		0.00084		0.042949		0.000459		0.017098		0.000399		0.002651		0.000528		0.011821		0.000561		0.015187		0.000525		0.013504		0.000391		0.008823		0.000295		0.003276		0.000182		0.001914		0.000276		0.004868		0.000307		0.005772		0.000254		0.004953		0.000221		0.002905		0.000115		0.001043		0.000144

		22:55:35		PASS Class A		48.689		0.529		230.12		0.216		0.003398		0.198775		0.002698		0.175784		0.002392		0.144868		0.001877		0.110333		0.001356		0.074846		0.000815		0.043119		0.000469		0.017225		0.000376		0.002229		0.000519		0.011784		0.000548		0.015246		0.000529		0.01366		0.000436		0.009114		0.000337		0.003468		0.000173		0.001947		0.000253		0.004882		0.000279		0.005824		0.000271		0.005045		0.000201		0.002981		0.000122		0.00102		0.000121

		22:55:36		PASS Class A		48.586		0.528		230.104		0.215		0.003511		0.199063		0.002802		0.176016		0.002453		0.145049		0.001906		0.110513		0.00132		0.075015		0.000765		0.043328		0.000419		0.017447		0.000453		0.002129		0.000613		0.011608		0.000627		0.015112		0.000601		0.013741		0.000456		0.009266		0.000349		0.003848		0.000188		0.001542		0.000312		0.004558		0.000335		0.005658		0.000306		0.005077		0.000204		0.003219		0.000105		0.001275		0.000132

		22:55:37		PASS Class A		48.153		0.528		230.14		0.214		0.003482		0.198907		0.002803		0.175845		0.002449		0.144833		0.001904		0.110223		0.001335		0.074729		0.000797		0.043056		0.000435		0.017288		0.000453		0.002583		0.000589		0.011654		0.000655		0.015023		0.000582		0.013601		0.000454		0.008961		0.000315		0.00363		0.000143		0.001626		0.000299		0.004588		0.000338		0.005632		0.000288		0.004942		0.000195		0.00309		0.000116		0.001283		0.000121

		22:55:38		PASS Class A		48.244		0.528		230.169		0.214		0.003599		0.198723		0.002861		0.175703		0.002491		0.144801		0.001875		0.110243		0.00131		0.07486		0.000741		0.043246		0.000398		0.017509		0.000447		0.002418		0.000622		0.01148		0.000637		0.014969		0.000543		0.013666		0.000498		0.009105		0.000305		0.003855		0.000224		0.001393		0.000298		0.004398		0.000363		0.005564		0.000281		0.005009		0.000198		0.003252		0.000125		0.001433		0.000116

		22:55:39		PASS Class A		48.554		0.528		230.117		0.215		0.003634		0.19925		0.002877		0.176169		0.002486		0.14515		0.001899		0.110505		0.001341		0.074961		0.000784		0.043229		0.000422		0.017389		0.000446		0.002349		0.000577		0.011674		0.000599		0.015159		0.000528		0.013733		0.000362		0.009096		0.000268		0.003739		0.000208		0.001652		0.000279		0.004589		0.000328		0.005688		0.000248		0.005049		0.000187		0.003187		0.000115		0.001327		0.000105

		22:55:40		PASS Class A		48.975		0.529		230.101		0.217		0.003668		0.19946		0.00293		0.176365		0.002526		0.145353		0.001919		0.11073		0.001316		0.075173		0.000765		0.043445		0.000387		0.017555		0.000434		0.002119		0.000593		0.011575		0.000591		0.015148		0.000527		0.013784		0.000364		0.009253		0.000316		0.003942		0.000228		0.001602		0.000293		0.004506		0.000323		0.005666		0.000259		0.005075		0.000186		0.003274		0.0001		0.001396		0.000091

		22:55:41		PASS Class A		48.53		0.528		230.141		0.216		0.003754		0.199856		0.003004		0.176636		0.00261		0.145466		0.002		0.110693		0.001409		0.075023		0.000822		0.043202		0.000421		0.017317		0.000408		0.002415		0.000566		0.011724		0.000586		0.015153		0.000577		0.013671		0.00033		0.008943		0.000333		0.003597		0.000236		0.001757		0.000282		0.004672		0.000311		0.005693		0.000268		0.004982		0.0002		0.003082		0.000131		0.001286		0.000104

		22:55:42		PASS Class A		48.497		0.528		230.101		0.215		0.003774		0.199585		0.00302		0.176329		0.002598		0.145178		0.001984		0.110404		0.001351		0.074805		0.000763		0.043039		0.00041		0.017324		0.000455		0.002822		0.000637		0.011625		0.000688		0.01501		0.000534		0.013422		0.00039		0.008779		0.000452		0.003456		0.000295		0.001621		0.000338		0.004543		0.000332		0.005544		0.000269		0.004887		0.000203		0.003072		0.000132		0.001359		0.000127

		22:55:43		PASS Class A		48.551		0.528		230.162		0.216		0.003589		0.199165		0.002871		0.175973		0.002496		0.144854		0.001896		0.110134		0.001316		0.074648		0.000756		0.042937		0.000427		0.017298		0.000466		0.002888		0.000669		0.011604		0.000699		0.014958		0.000535		0.013389		0.000404		0.008752		0.000367		0.003367		0.000234		0.001555		0.000323		0.00451		0.000346		0.005539		0.000277		0.004859		0.000196		0.003062		0.000107		0.001395		0.000125

		22:55:44		PASS Class A		48.277		0.528		230.134		0.215		0.003683		0.199423		0.002944		0.176184		0.002572		0.145083		0.001992		0.110266		0.001327		0.074754		0.000761		0.043012		0.000425		0.017299		0.000457		0.002892		0.000639		0.011667		0.000703		0.014991		0.000551		0.013358		0.000417		0.008881		0.00036		0.003376		0.000242		0.001544		0.000363		0.004498		0.000363		0.00557		0.000274		0.004886		0.000189		0.003061		0.000115		0.001352		0.000136

		22:55:45		PASS Class A		48.516		0.528		230.159		0.216		0.003734		0.199133		0.002947		0.176003		0.002575		0.14497		0.001974		0.11027		0.001343		0.074813		0.000776		0.043071		0.000454		0.017376		0.000467		0.002577		0.00063		0.011617		0.000699		0.015072		0.000551		0.013476		0.000399		0.009083		0.000334		0.003531		0.000242		0.00165		0.000291		0.004548		0.000342		0.00564		0.000255		0.004973		0.000225		0.003102		0.000117		0.001345		0.000108

		22:55:46		PASS Class A		48.532		0.528		230.126		0.215		0.003716		0.199004		0.002958		0.175944		0.002541		0.144963		0.001957		0.110364		0.001308		0.074922		0.000757		0.043211		0.000394		0.017474		0.000459		0.002387		0.000638		0.011611		0.000638		0.015067		0.000533		0.013604		0.000384		0.009193		0.000301		0.003667		0.000201		0.001711		0.000282		0.004571		0.000346		0.005668		0.000266		0.005012		0.000213		0.003217		0.000095		0.001404		0.000104

		22:55:47		PASS Class A		48.338		0.528		230.15		0.215		0.003588		0.19896		0.002841		0.17596		0.002469		0.145023		0.001935		0.110506		0.001297		0.075073		0.000753		0.04335		0.000429		0.017547		0.00045		0.002092		0.000608		0.01157		0.000612		0.015082		0.000509		0.013718		0.000412		0.009273		0.000233		0.003892		0.000209		0.001599		0.000291		0.004497		0.000313		0.005661		0.000253		0.00508		0.000217		0.003313		0.000092		0.001421		0.000101

		22:55:48		PASS Class A		48.505		0.528		230.164		0.215		0.003673		0.198814		0.002928		0.175825		0.002525		0.144943		0.001947		0.110429		0.001333		0.075035		0.000753		0.043354		0.000428		0.017579		0.000425		0.002154		0.000603		0.011501		0.000593		0.015068		0.000542		0.013692		0.000461		0.00926		0.000319		0.003881		0.000176		0.001557		0.000291		0.004464		0.000327		0.005628		0.000249		0.005054		0.000225		0.003295		0.000075		0.001422		0.000106

		22:55:49		PASS Class A		48.124		0.528		230.182		0.213		0.003656		0.19899		0.002923		0.175966		0.002554		0.144998		0.00198		0.110409		0.00137		0.074935		0.000777		0.043211		0.000463		0.017399		0.000421		0.002376		0.000605		0.011608		0.000624		0.015123		0.000528		0.013631		0.000383		0.009011		0.00037		0.003787		0.000223		0.001591		0.000276		0.004583		0.000323		0.005658		0.000269		0.004995		0.000216		0.003174		0.000085		0.00125		0.00014

		22:55:50		PASS Class A		48.302		0.528		230.146		0.214		0.003561		0.198713		0.002846		0.175791		0.002505		0.144986		0.001929		0.110537		0.001297		0.075139		0.000749		0.043467		0.000467		0.017595		0.000398		0.001935		0.000596		0.011492		0.000614		0.015142		0.000515		0.013796		0.000361		0.009415		0.000313		0.004017		0.000215		0.001632		0.000275		0.004523		0.000287		0.005685		0.000267		0.005134		0.000214		0.003324		0.00009		0.001376		0.000118

		22:55:51		PASS Class A		49.125		0.529		230.114		0.218		0.003656		0.19867		0.002904		0.175749		0.002562		0.145019		0.001972		0.110554		0.001375		0.075165		0.000789		0.043428		0.000444		0.017499		0.000343		0.001787		0.000545		0.011599		0.000578		0.015283		0.000556		0.013873		0.000365		0.009464		0.000285		0.003911		0.000223		0.001889		0.000255		0.004742		0.000293		0.005831		0.000271		0.005163		0.000223		0.003227		0.000109		0.001132		0.000101

		22:55:52		PASS Class A		48.307		0.528		230.145		0.214		0.00375		0.199443		0.003034		0.176325		0.002648		0.145385		0.002069		0.110694		0.001457		0.075133		0.000809		0.043323		0.000427		0.017385		0.000379		0.002103		0.000572		0.011683		0.000613		0.015261		0.000554		0.013764		0.00044		0.009268		0.000326		0.003759		0.000221		0.00184		0.000307		0.004732		0.000333		0.005776		0.000299		0.005081		0.000219		0.003164		0.000107		0.001199		0.00012

		22:55:53		PASS Class A		48.275		0.528		230.157		0.214		0.00359		0.198889		0.002879		0.175911		0.002544		0.145075		0.001971		0.110569		0.00141		0.07512		0.00083		0.043352		0.00045		0.017417		0.00035		0.001964		0.000535		0.011677		0.000566		0.015301		0.000524		0.013796		0.00045		0.009361		0.000311		0.003694		0.000194		0.001938		0.000259		0.00483		0.000288		0.005856		0.000246		0.005101		0.000213		0.003129		0.00015		0.001122		0.000107

		22:55:54		PASS Class A		48.321		0.528		230.064		0.215		0.003662		0.198639		0.002905		0.175669		0.002573		0.144783		0.001988		0.110255		0.001434		0.074867		0.00084		0.043121		0.000445		0.017297		0.000379		0.002304		0.000559		0.011734		0.0006		0.015227		0.000531		0.013651		0.000429		0.009116		0.000499		0.00358		0.000234		0.001908		0.000239		0.004833		0.000319		0.005811		0.000258		0.00503		0.00024		0.003028		0.000141		0.001115		0.000116

		22:55:55		PASS Class A		48.38		0.528		230.15		0.214		0.003549		0.198661		0.002787		0.175675		0.002496		0.144729		0.00193		0.110178		0.001391		0.074716		0.000823		0.042949		0.00045		0.017134		0.000355		0.002522		0.000494		0.011858		0.000541		0.015228		0.000521		0.013552		0.000377		0.008909		0.000422		0.003233		0.000185		0.002031		0.000254		0.004974		0.000295		0.005859		0.000249		0.004971		0.000227		0.00285		0.000139		0.000942		0.000113





Harmonic Chart 3-2

		Time		Status A		Power A		PF A		Vrms A		Fund A		Harm 2A		Harm 3A		Harm 4A		Harm 5A		Harm 6A		Harm 7A		Harm 8A		Harm 9A		Harm 10A		Harm 11A		Harm 12A		Harm 13A		Harm 14A		Harm 15A		Harm 16A		Harm 17A		Harm 18A		Harm 19A		Harm 20A		Harm 21A		Harm 22A		Harm 23A		Harm 24A		Harm 25A		Harm 26A		Harm 27A		Harm 28A		Harm 29A		Harm 30A		Harm 31A		Harm 32A		Harm 33A		Harm 34A		Harm 35A		Harm 36A		Harm 37A		Harm 38A		Harm 39A		Harm 40A

		輸入待測物電源諧波資料

		22:55:40		PASS Class A		48.975		0.529		230.101		0.217		0.003668		0.19946		0.00293		0.176365		0.002526		0.145353		0.001919		0.11073		0.001316		0.075173		0.000765		0.043445		0.000387		0.017555		0.000434		0.002119		0.000593		0.011575		0.000591		0.015148		0.000527		0.013784		0.000364		0.009253		0.000316		0.003942		0.000228		0.001602		0.000293		0.004506		0.000323		0.005666		0.000259		0.005075		0.000186		0.003274		0.0001		0.001396		0.000091

		Class A Test

		Class A Harmonic Order		2		3		4		5		6		7		8		9		10		11		12		13		14		15		16		17		18		19		20		21		22		23		24		25		26		27		28		29		30		31		32		33		34		35		36		37		38		39		40

				0.003668		0.19946		0.00293		0.176365		0.002526		0.145353		0.001919		0.11073		0.001316		0.075173		0.000765		0.043445		0.000387		0.017555		0.000434		0.002119		0.000593		0.011575		0.000591		0.015148		0.000527		0.013784		0.000364		0.009253		0.000316		0.003942		0.000228		0.001602		0.000293		0.004506		0.000323		0.005666		0.000259		0.005075		0.000186		0.003274		0.0001		0.001396		0.000091

		Class A Limits (SPEC.)		1.8		2.3		0.43		1.14		0.3		0.77		0.23		0.4		0.183		0.33		0.1533		0.21		0.13143		0.15		0.115		0.132353		0.102222		0.118421		0.092		0.107143		0.083636		0.097826		0.076667		0.09		0.070769		0.083333		0.065714		0.077586		0.061333		0.072581		0.0575		0.068182		0.054118		0.064286		0.051111		0.060811		0.048421		0.057692		0.046

		Result		Pass		Pass		Pass		Pass		Pass		Pass		Pass		Pass		Pass		Pass		Pass		Pass		Pass		Pass		Pass		Pass		Pass		Pass		Pass		Pass		Pass		Pass		Pass		Pass		Pass		Pass		Pass		Pass		Pass		Pass		Pass		Pass		Pass		Pass		Pass		Pass		Pass		Pass		Pass

		Class A 判斷		PASS

		EUT				Power (W)		Power Factor		Power Voltage		Power Current

						48.975		0.529		230.101		0.217

		Class D Test

		Class D Harmonic Order				3		5		7		9		11		13		15		17		19		21		23		25		27		29		31		33		35		37		39

		Class D (mA/W)計算結果				4.072690148		3.6011230219		2.9679019908		2.260949464		1.5349259826		0.8870852476		0.3584481879		0.0432669729		0.236345074		0.3093006636		0.2814497192		0.1889331291		0.0804900459		0.0327105666		0.0920061256		0.1156916794		0.1036242981		0.0668504339		0.0285043389

		Class D (mA/W) SPEC.				3.4		1.9		1		0.5		0.35		0.2961538462		0.2566666667		0.2264705882		0.2026315789		0.1833333333		0.1673913043		0.154		0.1425925926		0.1327586207		0.1241935484		0.1166666667		0.11		0.1040540541		0.0987179487

						Fail		Fail		Fail		Fail		Fail		Fail		Fail		Pass		Fail		Fail		Fail		Fail		Pass		Pass		Pass		Pass		Pass		Pass		Pass

		Class D 判斷		FAIL

		REPORT OF Harmonic Test (IEC1000-3-3)

		EUT 電源消耗及諧波量測數據

								Class A		PASS

						Power (W)		Power Factor		Power Voltage		Power Current

						48.975		0.529		230.101		0.217





Harmonic Chart 3-2
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Harmonic Data 3-3 

		



EUT

Limits

Harmonic Current (A)

Harmonic Test



Harmonic 3-3 Chart

		

		DATE:                04/07/00

		TEST START:    22:57:24

		TEST STATION:   ISL

		TESTED BY:        David

		UUT MAKE:       Acer

		UUT MODEL:     1904

		XITRON TEST CONFIGURATION:  TEST TYPE:       IEC1000-3-3

		COMMENTS:

		Time		Status		Plt		Pst		dt		dmax		dc		Ut		Pstm		dtm		dmaxm		dcm		99%P		96%P		93%P		91.5%P		90%P		80%P		70%P		60%P		50%P		40%P		30%P		20%P		10%P		8%P		6%P		4%P		2%P		1%P		0.5%P		0.2%P

		22:59:05		RUNNING		0		0		-0.03		0		0		229.98		0		-0.13		0		0		0.05		0.05		0.05		0.05		0.05		0.05		0.06		0.06		0.06		0.06		0.06		0.07		0.07		0.07		0.07		0.07		0		0		0		0

		22:59:06		RUNNING		0		0		0		0		0		229.99		0		-0.15		0		0		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.05		0.06		0.06		0.06		0.06		0.07		0.07		0.07		0.07		0.07		0		0

		22:59:07		RUNNING		0		0		-0.17		0		0		230.03		0		-0.17		0		0		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.06		0.07		0.07		0.07		0.07		0.08		0.08		0.08		0.09		0.09		0.09		0

		22:59:08		RUNNING		0		0		-0.09		0		0		230.03		0		-0.17		0		0		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.06		0.07		0.07		0.07		0.07		0.08		0.09		0.09		0.09		0

		22:59:09		RUNNING		0		0		-0.03		0		0		230.01		0		-0.18		0		0		0.04		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.08		0.08		0.09		0.09		0

		22:59:10		RUNNING		0		0.19		-0.1		0		0		229.99		0		-0.18		0		0		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.08		0.08		0.08		0.09		0.09		0.09

		22:59:11		RUNNING		0		0.19		-0.07		0		0		229.83		0		-0.18		0		0		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.06		0.07		0.07		0.07		0.07		0.08		0.08		0.09		0.09		0.09

		22:59:12		RUNNING		0		0.19		-0.08		0		0		229.93		0		-0.18		0		0		0.03		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.07		0.08		0.08		0.09		0.09		0.09

		22:59:14		RUNNING		0		0.19		-0.06		0		0		230.06		0		-0.18		0		0		0.03		0.03		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.07		0.08		0.08		0.09		0.09

		22:59:15		RUNNING		0		0.19		-0.12		0		0		230.09		0		-0.18		0		0		0.03		0.03		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.07		0.08		0.08		0.09		0.09

		22:59:16		RUNNING		0		0.19		-0.03		0		0		230		0		-0.18		0		0		0.03		0.03		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.07		0.08		0.08		0.09		0.09

		22:59:17		RUNNING		0		0.19		-0.03		0		0		229.91		0		-0.18		0		0		0.03		0.03		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.07		0.08		0.08		0.09		0.09

		22:59:18		RUNNING		0		0.19		-0.06		0		0		229.87		0		-0.18		0		0		0.03		0.03		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.11		0.12		0.12

		22:59:19		RUNNING		0		0.19		-0.08		0		0		230.11		0		-0.18		0		0		0.03		0.03		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.12		0.12

		22:59:20		RUNNING		0		0.19		-0.09		0		0		229.94		0		-0.18		0		0		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.12		0.12

		22:59:21		RUNNING		0		0.2		-0.05		0		0		230.06		0		-0.18		0		0		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.08		0.09		0.11		0.12		0.12

		22:59:22		RUNNING		0		0.2		-0.11		0		0		229.99		0		-0.18		0		0		0.03		0.03		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.08		0.09		0.1		0.12		0.12

		22:59:23		RUNNING		0		0.2		-0.01		0		0		230.14		0		-0.18		0		0		0.03		0.03		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		22:59:24		RUNNING		0		0.2		-0.03		0		0		230.07		0		-0.18		0		0		0.03		0.03		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		22:59:25		RUNNING		0		0.2		-0.12		0		0		229.85		0		-0.18		0		0		0.03		0.03		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		22:59:27		RUNNING		0		0.2		-0.02		0.28		0		230.08		0		-0.23		0.28		0		0.03		0.03		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		22:59:28		RUNNING		0		0.2		-0.08		0.28		0.01		230.03		0		-0.23		0.28		0.01		0.03		0.03		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		22:59:29		RUNNING		0		0.2		-0.01		0.28		0.01		230.11		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		22:59:30		RUNNING		0		0.2		-0.12		0.28		0.01		230.11		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		22:59:31		RUNNING		0		0.2		-0.13		0.28		0.01		230.1		0		-0.23		0.28		0.01		0.03		0.03		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.08		0.09		0.09		0.11		0.12

		22:59:32		RUNNING		0		0.2		-0.1		0.28		0.01		229.92		0		-0.23		0.28		0.01		0.03		0.03		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.08		0.09		0.09		0.11		0.12

		22:59:33		RUNNING		0		0.2		-0.01		0.28		0.01		230.01		0		-0.23		0.28		0.01		0.03		0.03		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.08		0.09		0.09		0.11		0.12

		22:59:34		RUNNING		0		0.2		-0.11		0.28		0.01		230.11		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.08		0.09		0.09		0.11		0.12

		22:59:35		RUNNING		0		0.2		-0.01		0.28		0.01		229.84		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.08		0.09		0.09		0.11		0.12

		22:59:36		RUNNING		0		0.19		-0.02		0.28		0.01		230.14		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.08		0.09		0.09		0.11		0.12

		22:59:37		RUNNING		0		0.19		-0.11		0.28		0.01		230.09		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.08		0.09		0.09		0.11		0.12

		22:59:38		RUNNING		0		0.19		-0.02		0.28		0.01		230.02		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.08		0.08		0.09		0.11		0.12

		22:59:40		RUNNING		0		0.19		-0.04		0.28		0.01		229.85		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.08		0.08		0.09		0.1		0.12

		22:59:41		RUNNING		0		0.19		-0.01		0.28		0.01		229.9		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.08		0.08		0.09		0.1		0.12

		22:59:42		RUNNING		0		0.19		-0.09		0.28		0.01		230.01		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.08		0.08		0.09		0.1		0.12

		22:59:43		RUNNING		0		0.19		-0.12		0.28		0.01		229.9		0		-0.23		0.28		0.01		0.03		0.03		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.08		0.08		0.09		0.1		0.12

		22:59:44		RUNNING		0		0.19		-0.01		0.28		0.01		230.09		0		-0.23		0.28		0.01		0.03		0.03		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.08		0.08		0.09		0.1		0.12

		22:59:45		RUNNING		0		0.19		-0.08		0.28		0.01		230.02		0		-0.23		0.28		0.01		0.03		0.03		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		22:59:46		RUNNING		0		0.19		0		0.28		0.01		229.85		0		-0.23		0.28		0.01		0.03		0.03		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		22:59:47		RUNNING		0		0.19		-0.02		0.28		0.01		230.04		0		-0.23		0.28		0.01		0.03		0.03		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		22:59:48		RUNNING		0		0.19		-0.08		0.28		0.01		230.03		0		-0.23		0.28		0.01		0.03		0.03		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		22:59:49		RUNNING		0		0.19		-0.01		0.28		0.01		230.04		0		-0.23		0.28		0.01		0.03		0.03		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		22:59:50		RUNNING		0		0.19		0.02		0.28		0.01		230		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.07		0.08		0.09		0.1		0.11

		22:59:51		RUNNING		0		0.19		-0.01		0.28		0.01		230.08		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.07		0.08		0.09		0.1		0.11

		22:59:53		RUNNING		0		0.19		-0.07		0.28		0.01		229.94		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.07		0.08		0.09		0.1		0.11

		22:59:54		RUNNING		0		0.19		0.01		0.28		0.01		229.97		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.08		0.08		0.09		0.11		0.11

		22:59:55		RUNNING		0		0.19		-0.07		0.22		0.01		230.01		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.11

		22:59:56		RUNNING		0		0.19		-0.07		0.26		0		229.96		0		-0.23		0.28		0.01		0.03		0.03		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.11

		22:59:57		RUNNING		0		0.19		0.02		0.26		0		230.13		0		-0.23		0.28		0.01		0.03		0.03		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.11

		22:59:58		RUNNING		0		0.19		-0.02		0.26		0		230		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.11

		22:59:59		RUNNING		0		0.19		-0.01		0.09		0		230.09		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.11

		23:00:00		RUNNING		0		0.19		0.02		0.14		0		230.1		0		-0.23		0.28		0.01		0.03		0.03		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.11

		23:00:01		RUNNING		0		0.19		0.01		0.14		0		229.91		0		-0.23		0.28		0.01		0.03		0.03		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.11

		23:00:02		RUNNING		0		0.2		-0.02		0.14		0		229.88		0		-0.23		0.28		0.01		0.03		0.03		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.11

		23:00:03		RUNNING		0		0.2		-0.11		0.14		0		230.12		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.11

		23:00:05		RUNNING		0		0.2		-0.04		0.14		0		230.02		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.11

		23:00:06		RUNNING		0		0.2		-0.08		0.14		0		230.04		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.11

		23:00:07		RUNNING		0		0.2		-0.01		0.14		0		230.03		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.11

		23:00:08		RUNNING		0		0.2		0		0.14		0		229.98		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.11

		23:00:09		RUNNING		0		0.2		-0.01		0.24		0		229.87		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.11

		23:00:10		RUNNING		0		0.2		0.01		0.24		0		229.98		0		-0.23		0.28		0.01		0.03		0.03		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.11

		23:00:11		RUNNING		0		0.2		-0.06		0.24		0		230.04		0		-0.23		0.28		0.01		0.03		0.03		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.11

		23:00:12		RUNNING		0		0.2		-0.06		0.24		0		230.16		0		-0.23		0.28		0.01		0.03		0.03		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.11

		23:00:13		RUNNING		0		0.2		0.04		0.06		0		229.99		0		-0.23		0.28		0.01		0.03		0.03		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:00:14		RUNNING		0		0.2		-0.03		0.15		0		229.98		0		-0.23		0.28		0.01		0.03		0.03		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:00:15		RUNNING		0		0.2		0		0.15		0		230.02		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:00:16		RUNNING		0		0.2		-0.07		0.15		0		230.28		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:00:18		RUNNING		0		0.2		0.03		0.15		0		229.93		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:00:19		RUNNING		0		0.2		-0.01		0.15		0		229.95		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:00:20		RUNNING		0		0.2		-0.12		0.15		0		230.01		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.1		0.11		0.12

		23:00:21		RUNNING		0		0.2		-0.01		0.15		0		229.95		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.09		0.1		0.11		0.12

		23:00:22		RUNNING		0		0.2		0.03		0.15		0		230.06		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.09		0.1		0.11		0.12

		23:00:23		RUNNING		0		0.2		0		0.15		0		230.16		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.09		0.1		0.11		0.12

		23:00:24		RUNNING		0		0.2		0.07		0.15		0		229.96		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:00:25		RUNNING		0		0.2		0.08		0.15		0		229.76		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:00:26		RUNNING		0		0.2		-0.02		0.27		0		230.01		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.09		0.1		0.11		0.12

		23:00:27		RUNNING		0		0.2		-0.07		0.27		0		229.99		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.09		0.1		0.11		0.12

		23:00:28		RUNNING		0		0.2		0.02		0.27		0		230.11		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.09		0.1		0.11		0.12

		23:00:30		RUNNING		0		0.2		-0.01		0.27		0		229.99		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.08		0.09		0.1		0.11		0.12

		23:00:31		RUNNING		0		0.2		-0.01		0.27		0		229.9		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:00:32		RUNNING		0		0.2		0.05		0.27		0		229.96		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:00:33		RUNNING		0		0.2		-0.05		0.27		0		230.06		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:00:34		RUNNING		0		0.2		-0.02		0.27		0		230.13		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:00:35		RUNNING		0		0.2		0.04		0.27		0		230.1		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.11

		23:00:36		RUNNING		0		0.2		0.01		0.14		0		230.1		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.11

		23:00:37		RUNNING		0		0.2		-0.06		0.14		0		229.89		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.11

		23:00:38		RUNNING		0		0.2		0.02		0.14		0		230.03		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.11

		23:00:39		RUNNING		0		0.2		-0.03		0.14		0		230.11		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.11

		23:00:40		RUNNING		0		0.2		-0.06		0.14		0		230.01		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.11

		23:00:41		RUNNING		0		0.2		0.01		0.14		0		230.13		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.11

		23:00:43		RUNNING		0		0.2		-0.07		0.14		0		229.85		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.11

		23:00:44		RUNNING		0		0.2		0.02		0.14		0		230		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.11

		23:00:45		RUNNING		0		0.2		0.04		0.14		0		229.88		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.11

		23:00:46		RUNNING		0		0.2		0.03		0.14		0		229.92		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.11

		23:00:47		RUNNING		0		0.2		0.03		0.14		0		230.06		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.11

		23:00:48		RUNNING		0		0.2		-0.01		0.14		0		230.09		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.11

		23:00:49		RUNNING		0		0.2		0.05		0.14		0		230.08		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.11

		23:00:50		RUNNING		0		0.2		-0.03		0.14		0		230.17		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.11

		23:00:51		RUNNING		0		0.2		0		0.14		0		230.02		0		-0.23		0.28		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.11

		23:00:52		RUNNING		0		0.2		-0.02		0.3		0		230.06		0		-0.23		0.3		0.01		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:00:53		RUNNING		0		0.2		-0.07		0.33		0.02		230		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:00:54		RUNNING		0		0.2		-0.03		0.33		0.02		230.16		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:00:56		RUNNING		0		0.2		0		0.33		0.02		230.02		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:00:57		RUNNING		0		0.2		-0.02		0.33		0.02		229.9		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:00:58		RUNNING		0		0.2		-0.01		0.33		0.02		229.97		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:00:59		RUNNING		0		0.2		-0.05		0.33		0.02		230.04		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:00		RUNNING		0		0.2		-0.04		0.33		0.02		230.08		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:01		RUNNING		0		0.2		-0.07		0.33		0.02		230		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:02		RUNNING		0		0.2		0.02		0.33		0.02		230.01		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:03		RUNNING		0		0.2		-0.05		0.33		0.02		230.05		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:04		RUNNING		0		0.2		-0.03		0.33		0.02		229.9		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:05		RUNNING		0		0.2		0.07		0.33		0.02		229.99		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:06		RUNNING		0		0.2		-0.03		0.33		0.02		229.9		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:08		RUNNING		0		0.2		-0.07		0.33		0.02		229.97		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:09		RUNNING		0		0.2		0.04		0.33		0.02		230.13		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:10		RUNNING		0		0.2		0.06		0.33		0.02		230.03		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:11		RUNNING		0		0.2		0.02		0.33		0.02		230.16		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:12		RUNNING		0		0.2		0.02		0.33		0.02		229.83		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:13		RUNNING		0		0.2		0.08		0.33		0.02		229.87		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:14		RUNNING		0		0.2		-0.04		0.33		0.02		229.98		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:15		RUNNING		0		0.2		-0.06		0.33		0.02		230.1		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:16		RUNNING		0		0.2		0.02		0.33		0.02		229.94		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:17		RUNNING		0		0.2		-0.02		0.33		0.02		230		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:18		RUNNING		0		0.2		-0.02		0.33		0.02		229.92		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:19		RUNNING		0		0.2		0		0.33		0.02		230.02		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:21		RUNNING		0		0.2		0		0.33		0.02		229.88		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:22		RUNNING		0		0.2		-0.04		0.21		0.02		229.93		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:23		RUNNING		0		0.2		-0.04		0.25		-0.01		229.93		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:24		RUNNING		0		0.2		0.09		0.25		-0.01		230.09		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:25		RUNNING		0		0.2		0.01		0.25		-0.01		230.01		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:26		RUNNING		0		0.2		0.06		0.25		-0.01		229.87		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:27		RUNNING		0		0.2		-0.05		0.25		-0.01		229.86		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:28		RUNNING		0		0.2		-0.06		0.25		-0.01		230.04		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:29		RUNNING		0		0.2		-0.06		0.25		-0.01		229.98		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:30		RUNNING		0		0.2		-0.01		0.17		-0.01		229.99		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:31		RUNNING		0		0.2		0.04		0.18		0		229.88		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:32		RUNNING		0		0.2		-0.02		0.18		0		230.09		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:34		RUNNING		0		0.2		-0.05		0.18		0		230		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:35		RUNNING		0		0.2		0.02		0.18		0		230.05		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:36		RUNNING		0		0.2		0.02		0.18		0		229.91		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:37		RUNNING		0		0.2		0.04		0.18		0		229.91		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:38		RUNNING		0		0.2		0.07		0.18		0		229.91		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:39		RUNNING		0		0.2		-0.02		0.18		0		230.01		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:40		RUNNING		0		0.2		-0.09		0.04		0.01		229.96		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:41		RUNNING		0		0.2		0.02		0.17		-0.01		229.96		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:42		RUNNING		0		0.2		-0.02		0.17		-0.01		229.92		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:43		RUNNING		0		0.2		0.02		0.17		-0.01		229.92		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:44		RUNNING		0		0.2		0		0.17		-0.01		230.09		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:46		RUNNING		0		0.2		-0.04		0.17		-0.01		230.02		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:47		RUNNING		0		0.2		-0.07		0.17		-0.01		230.03		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:48		RUNNING		0		0.2		0.07		0.17		-0.01		229.96		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:49		RUNNING		0		0.2		0.01		0.17		-0.01		230.12		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:50		RUNNING		0		0.2		-0.06		0.17		-0.01		230.01		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:51		RUNNING		0		0.2		0.04		0.17		-0.01		230.11		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:52		RUNNING		0		0.2		-0.02		0.17		-0.01		230.1		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:53		RUNNING		0		0.2		0.02		0.06		0.01		230.01		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:54		RUNNING		0		0.2		-0.03		0.06		0.01		229.91		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:55		RUNNING		0		0.2		0.04		0.06		0.01		230.07		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:56		RUNNING		0		0.2		-0.03		0.06		0.01		229.97		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:57		RUNNING		0		0.2		0.05		0.06		0.01		230.05		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:01:59		RUNNING		0		0.2		0.02		0.06		0.01		230.18		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:02:00		RUNNING		0		0.2		-0.02		0.06		0.01		230.03		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:02:01		RUNNING		0		0.2		0		0.06		0.01		229.93		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:02:02		RUNNING		0		0.2		-0.09		0.06		0.01		230.03		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:02:03		RUNNING		0		0.2		-0.07		0.06		0.01		229.98		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:02:04		RUNNING		0		0.2		-0.04		0.06		0.01		230.07		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:02:05		RUNNING		0		0.2		-0.02		0.06		0.01		230.08		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:02:06		RUNNING		0		0.2		-0.02		0.06		0.01		229.89		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:02:07		RUNNING		0		0.2		-0.06		0.06		0.01		230.04		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:02:08		RUNNING		0		0.2		0.04		0.06		0.01		230.01		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:02:09		RUNNING		0		0.2		-0.02		0.06		0.01		229.92		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:02:10		RUNNING		0		0.2		0.07		0.06		0.01		230.07		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:02:12		RUNNING		0		0.2		-0.03		0.06		0.01		230.1		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:02:13		RUNNING		0		0.2		-0.01		0.06		0.01		230.06		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:02:14		RUNNING		0		0.2		0.02		0.06		0.01		230.12		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:02:15		RUNNING		0		0.2		-0.01		0.06		0.01		229.92		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.09		0.1		0.11		0.13

		23:02:16		RUNNING		0		0.2		0.04		0.06		0.01		229.94		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.13

		23:02:17		RUNNING		0		0.2		-0.02		0.06		0.01		229.9		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.09		0.1		0.11		0.13

		23:02:18		RUNNING		0		0.2		-0.02		0.22		0.01		230		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.09		0.1		0.11		0.13

		23:02:19		RUNNING		0		0.2		0		0.22		0.01		230.02		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.09		0.1		0.11		0.13

		23:02:20		RUNNING		0		0.2		0.03		0.22		0.01		229.91		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.09		0.1		0.11		0.12

		23:02:21		RUNNING		0		0.2		-0.04		0.22		0.01		229.96		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.09		0.1		0.11		0.12

		23:02:22		RUNNING		0		0.2		0.04		0.08		0		230.12		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.09		0.1		0.11		0.12

		23:02:23		RUNNING		0		0.2		0.01		0.25		0		230.05		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.09		0.1		0.11		0.12

		23:02:25		RUNNING		0		0.2		0		0.28		-0.01		230.21		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.1		0.11		0.12

		23:02:26		RUNNING		0		0.2		0.03		0.04		0.01		230.09		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.1		0.11		0.12

		23:02:27		RUNNING		0		0.2		-0.04		0.15		-0.01		229.96		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.1		0.11		0.12

		23:02:28		RUNNING		0		0.2		0.02		0.15		-0.01		230.06		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:02:29		RUNNING		0		0.2		0.06		0.15		-0.01		230.08		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:02:30		RUNNING		0		0.2		-0.01		0.15		-0.01		230.15		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:02:31		RUNNING		0		0.2		0.04		0.15		-0.01		230.04		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:02:32		RUNNING		0		0.2		-0.04		0.23		-0.01		230.03		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:02:33		RUNNING		0		0.2		0.01		0.24		0		230.03		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:02:34		RUNNING		0		0.2		0.05		0.26		0.02		229.98		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:02:35		RUNNING		0		0.2		0.08		0.26		0.02		229.94		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:02:37		RUNNING		0		0.2		-0.02		0.26		0.02		230.03		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:02:38		RUNNING		0		0.2		-0.08		0.14		0		230.03		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:02:39		RUNNING		0		0.2		-0.06		0.12		0		229.98		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:02:40		RUNNING		0		0.2		0		0.12		0		230.07		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:02:41		RUNNING		0		0.2		-0.05		0.12		0		229.93		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:02:42		RUNNING		0		0.2		0.04		0.12		0		229.99		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:02:43		RUNNING		0		0.2		-0.04		0.09		0		229.97		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:02:44		RUNNING		0		0.2		-0.04		0.09		0		230.11		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:02:45		RUNNING		0		0.2		0.02		0.09		0		229.97		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:02:46		RUNNING		0		0.2		0.03		0.09		0		229.91		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:02:47		RUNNING		0		0.2		-0.01		0.09		0		230.08		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:02:48		RUNNING		0		0.2		0.06		0.09		0		230.03		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:02:50		RUNNING		0		0.2		-0.04		0.19		-0.01		229.96		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.12		0.13

		23:02:51		RUNNING		0		0.2		0.04		0.16		0.02		229.99		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.12		0.12

		23:02:52		RUNNING		0		0.2		0		0.16		0.02		230.17		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.12		0.12

		23:02:53		RUNNING		0		0.2		-0.02		0.16		0.02		229.91		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:02:54		RUNNING		0		0.2		0.05		0.16		0.02		229.88		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:02:55		RUNNING		0		0.2		-0.01		0.16		0.02		230.01		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:02:56		RUNNING		0		0.2		-0.05		0.16		0.02		230.04		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:02:57		RUNNING		0		0.2		-0.01		0.16		0.02		230.03		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:02:58		RUNNING		0		0.2		0		0.16		0.02		229.94		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:02:59		RUNNING		0		0.2		0.02		0.16		0.02		229.95		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:03:00		RUNNING		0		0.2		-0.01		0.16		0.02		229.88		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:03:01		RUNNING		0		0.2		-0.04		0.16		0.02		229.97		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:03:03		RUNNING		0		0.2		0		0.16		0.02		230		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:03:04		RUNNING		0		0.2		-0.03		0.16		0.02		229.98		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:03:05		RUNNING		0		0.2		-0.04		0.16		0.02		230.11		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:03:06		RUNNING		0		0.2		-0.01		0.16		0.02		229.99		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:03:07		RUNNING		0		0.2		0.01		0.16		0.02		229.96		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:03:08		RUNNING		0		0.2		0.01		0.16		0.02		229.98		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:03:09		RUNNING		0		0.2		0.03		0.16		0.02		230.04		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:03:10		RUNNING		0		0.2		-0.04		0.16		0.02		229.95		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:03:11		RUNNING		0		0.2		-0.02		0.16		0.02		230.1		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:03:12		RUNNING		0		0.2		-0.04		0.16		0.02		230.04		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:03:13		RUNNING		0		0.2		-0.04		0.16		0.02		229.79		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:03:15		RUNNING		0		0.2		-0.03		0.16		0.02		229.97		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:03:16		RUNNING		0		0.2		-0.03		0.16		0.02		230.03		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.11		0.11		0.12

		23:03:17		RUNNING		0		0.2		0.02		0.16		0.02		229.93		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.1		0.11		0.12

		23:03:18		RUNNING		0		0.2		-0.03		0.16		0.02		229.97		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.1		0.11		0.12

		23:03:19		RUNNING		0		0.2		0.01		0.16		0.02		229.83		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.1		0.11		0.12

		23:03:20		RUNNING		0		0.2		-0.1		0.18		0.02		230.04		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.1		0.11		0.12

		23:03:21		RUNNING		0		0.2		-0.06		0.32		0		229.93		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.1		0.11		0.12

		23:03:22		RUNNING		0		0.2		-0.03		0.32		0		229.88		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.1		0.11		0.12

		23:03:23		RUNNING		0		0.2		0.04		0.32		0		229.96		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.1		0.11		0.12

		23:03:24		RUNNING		0		0.2		0		0.32		0		229.94		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.1		0.11		0.12

		23:03:25		RUNNING		0		0.2		0.02		0.32		0		230.07		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.1		0.11		0.12

		23:03:26		RUNNING		0		0.2		0		0.32		0		229.99		0		-0.23		0.33		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.1		0.11		0.12

		23:03:28		RUNNING		0		0.2		-0.01		0.32		0		229.88		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.1		0.11		0.12

		23:03:29		RUNNING		0		0.2		0.04		0.32		0		230.16		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.1		0.11		0.12

		23:03:30		RUNNING		0		0.2		-0.01		0.32		0		230.02		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.1		0.11		0.12

		23:03:31		RUNNING		0		0.2		0		0.32		0		230		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.1		0.11		0.12

		23:03:32		RUNNING		0		0.2		-0.06		0.32		0		229.77		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.1		0.11		0.12

		23:03:33		RUNNING		0		0.2		-0.01		0.32		0		229.94		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.1		0.11		0.12

		23:03:34		RUNNING		0		0.2		-0.04		0.32		0		230.03		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.1		0.11		0.12

		23:03:35		RUNNING		0		0.2		-0.01		0.32		0		229.88		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.08		0.08		0.09		0.1		0.1		0.11		0.12

		23:03:36		RUNNING		0		0.2		-0.05		0.32		0		229.95		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.1		0.1		0.11		0.12

		23:03:37		RUNNING		0		0.2		-0.02		0.32		0		230.02		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.1		0.1		0.11		0.12

		23:03:38		RUNNING		0		0.2		-0.02		0.32		0		229.83		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.1		0.1		0.11		0.12

		23:03:39		RUNNING		0		0.2		0.06		0.32		0		229.9		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.1		0.1		0.11		0.12

		23:03:41		RUNNING		0		0.2		0.01		0.32		0		230.02		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.1		0.1		0.11		0.12

		23:03:42		RUNNING		0		0.2		-0.02		0.32		0		229.93		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.1		0.1		0.11		0.12

		23:03:43		RUNNING		0		0.2		0.06		0.32		0		229.99		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.09		0.1		0.11		0.12

		23:03:44		RUNNING		0		0.2		0.02		0.32		0		229.97		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.09		0.1		0.11		0.12

		23:03:45		RUNNING		0		0.2		-0.01		0.32		0		230.03		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.09		0.1		0.11		0.12

		23:03:46		RUNNING		0		0.2		-0.03		0.32		0		230.09		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.1		0.1		0.11		0.12

		23:03:47		RUNNING		0		0.2		-0.02		0.32		0		229.94		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.09		0.1		0.11		0.12

		23:03:48		RUNNING		0		0.2		0.01		0.32		0		229.97		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.09		0.1		0.11		0.12

		23:03:49		RUNNING		0		0.2		0		0.32		0		229.92		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.09		0.1		0.11		0.12

		23:03:50		RUNNING		0		0.2		-0.01		0.32		0		230.05		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.1		0.1		0.11		0.12

		23:03:51		RUNNING		0		0.2		0.04		0.32		0		230.04		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.09		0.1		0.11		0.12

		23:03:53		RUNNING		0		0.2		0.04		0.27		0		230.1		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.1		0.1		0.11		0.12

		23:03:54		RUNNING		0		0.2		-0.03		0.06		0		230.09		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.1		0.1		0.11		0.12

		23:03:55		RUNNING		0		0.2		0		0.06		0		230.08		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.09		0.1		0.11		0.12

		23:03:56		RUNNING		0		0.2		-0.02		0.08		0.01		230.06		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.09		0.1		0.11		0.12

		23:03:57		RUNNING		0		0.2		0		0.08		0.01		230		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.09		0.1		0.11		0.12

		23:03:58		RUNNING		0		0.2		-0.02		0.08		0.01		229.96		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.09		0.1		0.11		0.12

		23:03:59		RUNNING		0		0.2		0.01		0.08		0.01		229.9		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.09		0.1		0.11		0.12

		23:04:00		RUNNING		0		0.2		0.01		0.08		0.01		229.9		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.09		0.1		0.11		0.12

		23:04:01		RUNNING		0		0.2		-0.01		0.08		0.01		229.95		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.09		0.1		0.11		0.12

		23:04:02		RUNNING		0		0.2		0		0.08		0.01		229.82		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.09		0.1		0.11		0.12

		23:04:03		RUNNING		0		0.2		0.04		0.08		0.01		229.92		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.09		0.1		0.11		0.12

		23:04:05		RUNNING		0		0.2		0.06		0.08		0.01		229.94		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.09		0.1		0.11		0.12

		23:04:06		RUNNING		0		0.2		0.05		0.08		0.01		230.04		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.09		0.1		0.11		0.12

		23:04:07		RUNNING		0		0.2		0		0.08		0.01		230.07		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.09		0.1		0.11		0.12

		23:04:08		RUNNING		0		0.2		-0.07		0.08		0.01		230.07		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.09		0.1		0.11		0.12

		23:04:09		RUNNING		0		0.2		0		0.08		0.01		229.96		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.09		0.1		0.11		0.12

		23:04:10		RUNNING		0		0.2		-0.03		0.08		0.01		230.09		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.09		0.1		0.11		0.12

		23:04:11		RUNNING		0		0.2		-0.01		0.08		0.01		229.95		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.09		0.1		0.11		0.12

		23:04:12		RUNNING		0		0.2		-0.01		0.08		0.01		230.06		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.09		0.1		0.11		0.12

		23:04:13		RUNNING		0		0.2		-0.01		0.08		0.01		230.09		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:14		RUNNING		0		0.2		0.02		0.08		0.01		230.1		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:15		RUNNING		0		0.2		-0.02		0.08		0.01		229.94		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:16		RUNNING		0		0.2		-0.06		0.08		0.01		229.97		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:18		RUNNING		0		0.2		0		0.08		0.01		230.04		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:19		RUNNING		0		0.2		-0.03		0.08		0.01		230.13		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:20		RUNNING		0		0.2		0		0.08		0.01		229.87		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:21		RUNNING		0		0.2		0		0.08		0.01		229.99		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:22		RUNNING		0		0.2		-0.04		0.08		0.01		230.06		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:23		RUNNING		0		0.2		0.05		0.22		0.01		230.03		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:24		RUNNING		0		0.2		0.01		0.24		0.01		230.12		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:25		RUNNING		0		0.2		-0.04		0.24		0.01		229.94		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:26		RUNNING		0		0.2		0.02		0.24		0.01		229.91		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:27		RUNNING		0		0.2		0		0.24		0.01		229.89		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:28		RUNNING		0		0.2		-0.06		0.24		0.01		230		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:30		RUNNING		0		0.2		-0.02		0.24		0.01		229.82		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:31		RUNNING		0		0.2		0.02		0.24		0.01		229.97		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:32		RUNNING		0		0.2		-0.01		0.24		0.01		229.99		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:33		RUNNING		0		0.2		-0.01		0.24		0.01		229.98		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:34		RUNNING		0		0.2		0.01		0.24		0.01		229.9		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:35		RUNNING		0		0.2		-0.02		0.24		0.01		229.96		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:36		RUNNING		0		0.2		-0.01		0.24		0.01		229.95		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:37		RUNNING		0		0.2		0.01		0.24		0.01		230.04		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:38		RUNNING		0		0.2		-0.06		0.24		0.01		229.93		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:39		RUNNING		0		0.2		0.02		0.24		0.01		230.01		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:40		RUNNING		0		0.2		0.01		0.24		0.01		230		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:41		RUNNING		0		0.2		0.04		0.24		0.01		229.95		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:43		RUNNING		0		0.2		-0.01		0.24		0.01		229.98		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:44		RUNNING		0		0.2		0.04		0.24		0.01		230.02		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:45		RUNNING		0		0.2		-0.04		0.24		0.01		229.87		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:46		RUNNING		0		0.2		0.04		0.24		0.01		229.92		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:47		RUNNING		0		0.2		-0.06		0.24		0.01		229.81		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:48		RUNNING		0		0.2		-0.02		0.24		0.01		230.04		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:49		RUNNING		0		0.2		-0.03		0.24		0.01		230.01		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:50		RUNNING		0		0.2		0.02		0.24		0.01		230.05		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:51		RUNNING		0		0.2		-0.01		0.24		0.01		229.65		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:52		RUNNING		0		0.2		0.03		0.23		0.01		229.89		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:53		RUNNING		0		0.2		-0.02		0.23		0		230.07		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:54		RUNNING		0		0.2		-0.01		0.23		0		229.98		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:56		RUNNING		0		0.2		0.03		0.23		0		229.97		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:57		RUNNING		0		0.2		0.02		0.23		0		229.99		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:58		RUNNING		0		0.2		0.04		0.23		0		229.94		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:04:59		RUNNING		0		0.2		0.02		0.23		0		230.01		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:00		RUNNING		0		0.2		0.02		0.23		0		230.03		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:01		RUNNING		0		0.2		0		0.23		0		229.99		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:02		RUNNING		0		0.2		0.05		0.23		0		230.13		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:03		RUNNING		0		0.2		0.02		0.23		0		230.03		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:04		RUNNING		0		0.2		0.02		0.23		0		229.95		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:05		RUNNING		0		0.2		0.02		0.23		0		230.04		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:06		RUNNING		0		0.2		0.01		0.23		0		229.95		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:07		RUNNING		0		0.2		0.02		0.23		0		229.95		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:09		RUNNING		0		0.2		0.03		0.23		0		230.06		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:10		RUNNING		0		0.2		0.06		0.23		0		230.07		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:11		RUNNING		0		0.2		0.01		0.23		0		229.93		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:12		RUNNING		0		0.2		0.03		0.23		0		229.82		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:13		RUNNING		0		0.2		0.04		0.23		0		229.8		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:14		RUNNING		0		0.2		0.05		0.23		0		230.04		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:15		RUNNING		0		0.2		-0.04		0.23		0		229.92		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:16		RUNNING		0		0.2		-0.02		0.23		0		230.03		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:17		RUNNING		0		0.2		0.02		0.23		0		230.09		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:18		RUNNING		0		0.2		-0.03		0.23		0		229.98		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:19		RUNNING		0		0.2		0.08		0.23		0		229.95		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:21		RUNNING		0		0.2		-0.03		0.23		0		229.86		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:22		RUNNING		0		0.2		0.05		0.23		0		229.96		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:23		RUNNING		0		0.2		0.05		0.23		0		229.93		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:24		RUNNING		0		0.2		-0.02		0.23		0		229.94		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:25		RUNNING		0		0.2		0.03		0.23		0		230.12		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:26		RUNNING		0		0.2		0.01		0.23		0		229.99		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:27		RUNNING		0		0.2		-0.01		0.23		0		230.04		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:28		RUNNING		0		0.2		-0.02		0.23		0		229.97		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:29		RUNNING		0		0.2		-0.04		0.23		0		229.79		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:30		RUNNING		0		0.2		0.04		0.23		0		229.72		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:31		RUNNING		0		0.2		0.01		0.23		0		230.03		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:33		RUNNING		0		0.2		-0.05		0.23		0		230.02		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:34		RUNNING		0		0.2		-0.05		0.23		0		229.97		0		-0.23		0.33		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:35		RUNNING		0		0.2		0		0.23		0		230.08		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:36		RUNNING		0		0.2		-0.02		0.23		0		230.03		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:37		RUNNING		0		0.2		0.01		0.23		0		230.05		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:38		RUNNING		0		0.2		0.03		0.23		0		230.05		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:39		RUNNING		0		0.2		0		0.23		0		230.02		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:40		RUNNING		0		0.2		0.04		0.23		0		229.97		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:41		RUNNING		0		0.2		-0.01		0.23		0		229.96		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:42		RUNNING		0		0.2		-0.03		0.23		0		229.96		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:43		RUNNING		0		0.2		0.05		0.23		0		230		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:44		RUNNING		0		0.2		0		0.23		0		230		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:46		RUNNING		0		0.2		-0.02		0.23		0		229.93		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:47		RUNNING		0		0.2		-0.02		0.23		0		230.06		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:48		RUNNING		0		0.2		-0.01		0.23		0		230.03		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:49		RUNNING		0		0.2		-0.05		0.23		0		230		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:50		RUNNING		0		0.19		-0.03		0.23		0		230.14		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.11		0.12

		23:05:51		RUNNING		0		0.19		-0.01		0.23		0		229.97		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:05:52		RUNNING		0		0.19		0.02		0.23		0		229.96		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:05:53		RUNNING		0		0.19		0.01		0.23		0		230.06		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:05:54		RUNNING		0		0.19		0.01		0.23		0		230.09		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:05:55		RUNNING		0		0.19		-0.04		0.04		0		230.04		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:05:56		RUNNING		0		0.19		0.01		0.04		0		230.22		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:05:58		RUNNING		0		0.19		-0.02		0.04		0		229.97		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:05:59		RUNNING		0		0.19		0.05		0.04		0		229.98		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:00		RUNNING		0		0.19		-0.02		0.04		0		230.04		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:01		RUNNING		0		0.19		0.02		0.04		0		229.93		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:02		RUNNING		0		0.19		-0.03		0.04		0		230.02		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:03		RUNNING		0		0.19		-0.02		0.04		0		229.98		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:04		RUNNING		0		0.19		-0.02		0.04		0		229.9		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:05		RUNNING		0		0.19		-0.06		0.04		0		229.98		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:06		RUNNING		0		0.19		0.01		0.04		0		230.03		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:07		RUNNING		0		0.19		0.03		0.04		0		230.05		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:08		RUNNING		0		0.19		-0.01		0.04		0		230.03		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:09		RUNNING		0		0.19		0.07		0.3		0		230.01		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:11		RUNNING		0		0.19		0		0.3		0.02		229.94		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:12		RUNNING		0		0.19		0		0.3		0.02		229.96		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:13		RUNNING		0		0.19		0.02		0.3		0.02		229.96		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:14		RUNNING		0		0.19		0.05		0.3		0.02		229.87		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:15		RUNNING		0		0.19		-0.01		0.3		0.02		229.86		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:16		RUNNING		0		0.19		0.03		0.3		0.02		229.97		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:17		RUNNING		0		0.19		0.04		0.3		0.02		229.96		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:18		RUNNING		0		0.19		-0.05		0.3		0.02		229.98		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:19		RUNNING		0		0.19		-0.02		0.3		0.02		229.89		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:20		RUNNING		0		0.19		-0.05		0.3		0.02		230.04		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:21		RUNNING		0		0.19		-0.04		0.3		0.02		230.11		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:22		RUNNING		0		0.19		-0.02		0.3		0.02		229.98		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:24		RUNNING		0		0.19		0.02		0.3		0.02		229.88		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:25		RUNNING		0		0.19		0.03		0.3		0.02		229.97		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:26		RUNNING		0		0.19		0		0.28		0.02		230.04		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:27		RUNNING		0		0.19		0		0.28		0.02		230.08		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:28		RUNNING		0		0.19		0.04		0.28		0.02		229.85		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:29		RUNNING		0		0.19		0.02		0.28		0.02		229.94		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:30		RUNNING		0		0.19		-0.01		0.28		0.02		230.01		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:31		RUNNING		0		0.19		-0.01		0.28		0.02		229.99		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:32		RUNNING		0		0.19		-0.04		0.28		0.02		230.02		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:33		RUNNING		0		0.19		-0.04		0.28		0.02		230.03		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:34		RUNNING		0		0.19		0		0.28		0.02		230.02		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:35		RUNNING		0		0.19		-0.03		0.28		0.02		230.06		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:37		RUNNING		0		0.19		-0.06		0.28		0.02		230.02		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:38		RUNNING		0		0.19		0		0.28		0.02		230.07		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:39		RUNNING		0		0.19		-0.06		0.28		0.02		230.08		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:40		RUNNING		0		0.19		0.05		0.28		0.02		229.98		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:41		RUNNING		0		0.19		-0.01		0.28		0.02		230.05		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:42		RUNNING		0		0.19		0.02		0.28		0.02		230.02		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:43		RUNNING		0		0.19		0.02		0.28		0.02		230.08		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:44		RUNNING		0		0.19		0.01		0.28		0.02		229.92		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:45		RUNNING		0		0.19		0.05		0.28		0.02		229.97		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:46		RUNNING		0		0.19		-0.02		0.28		0.02		229.88		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:47		RUNNING		0		0.19		-0.04		0.28		0.02		229.97		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:49		RUNNING		0		0.19		0		0.28		0.02		229.94		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:50		RUNNING		0		0.19		-0.03		0.28		0.02		230.1		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:51		RUNNING		0		0.19		-0.06		0.28		0.02		230		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:52		RUNNING		0		0.19		-0.02		0.28		0.02		230.04		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:53		RUNNING		0		0.19		0.05		0.28		0.02		230.01		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:54		RUNNING		0		0.19		-0.02		0.28		0.02		230.05		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:55		RUNNING		0		0.19		0.02		0.28		0.02		230.02		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:56		RUNNING		0		0.19		0.05		0.22		0.02		230		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:57		RUNNING		0		0.19		0.06		0.22		-0.01		229.91		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:58		RUNNING		0		0.19		0.09		0.22		-0.01		229.94		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:06:59		RUNNING		0		0.19		0.03		0.22		-0.01		230		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:00		RUNNING		0		0.19		0.03		0.22		-0.01		229.93		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:02		RUNNING		0		0.19		0.01		0.22		-0.01		229.95		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:03		RUNNING		0		0.19		-0.02		0.22		-0.01		229.97		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:04		RUNNING		0		0.19		-0.01		0.22		-0.01		229.99		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:05		RUNNING		0		0.19		-0.04		0.22		-0.01		229.99		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:06		RUNNING		0		0.19		0.01		0.22		-0.01		229.94		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:07		RUNNING		0		0.19		0.01		0.22		-0.01		230.05		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:08		RUNNING		0		0.19		-0.02		0.22		-0.01		229.99		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:09		RUNNING		0		0.19		-0.04		0.22		-0.01		230.13		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:10		RUNNING		0		0.19		0.07		0.22		-0.01		229.96		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:11		RUNNING		0		0.19		0.05		0.22		-0.01		229.95		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:12		RUNNING		0		0.19		0.03		0.22		-0.01		229.96		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:14		RUNNING		0		0.19		0		0.22		-0.01		229.89		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:15		RUNNING		0		0.19		0.03		0.22		-0.01		229.96		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:16		RUNNING		0		0.19		0.01		0.22		-0.01		230.06		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:17		RUNNING		0		0.19		-0.01		0.22		-0.01		229.99		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:18		RUNNING		0		0.19		-0.03		0.22		-0.01		230.03		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:19		RUNNING		0		0.19		-0.09		0.22		-0.01		229.94		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:20		RUNNING		0		0.19		-0.01		0.22		-0.01		230.07		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:21		RUNNING		0		0.19		0.03		0.22		-0.01		230.05		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:22		RUNNING		0		0.19		0.06		0.22		-0.01		230.04		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:23		RUNNING		0		0.19		0.02		0.22		-0.01		230.02		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:24		RUNNING		0		0.19		0.01		0.22		-0.01		229.91		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:25		RUNNING		0		0.19		0.03		0.22		-0.01		230.01		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:27		RUNNING		0		0.19		0.02		0.22		-0.01		229.92		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:28		RUNNING		0		0.19		-0.01		0.22		-0.01		230.03		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:29		RUNNING		0		0.19		-0.01		0.22		-0.01		229.93		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:30		RUNNING		0		0.19		-0.01		0.22		-0.01		229.98		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:31		RUNNING		0		0.19		0.02		0.22		-0.01		230		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:32		RUNNING		0		0.19		-0.02		0.22		-0.01		230.02		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:33		RUNNING		0		0.19		-0.01		0.22		-0.01		229.96		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:34		RUNNING		0		0.19		-0.04		0.22		-0.01		229.97		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:35		RUNNING		0		0.19		0.02		0.22		-0.01		229.89		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:36		RUNNING		0		0.19		0.01		0.22		-0.01		230.01		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:37		RUNNING		0		0.19		0.05		0.22		-0.01		229.98		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:38		RUNNING		0		0.19		-0.05		0.22		-0.01		229.92		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:40		RUNNING		0		0.19		0.01		0.22		-0.01		230		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:41		RUNNING		0		0.19		0		0.22		-0.01		230.03		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:42		RUNNING		0		0.19		0.02		0.22		-0.01		230		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:43		RUNNING		0		0.19		0.02		0.22		-0.01		230.02		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:44		RUNNING		0		0.19		0.03		0.22		-0.01		229.79		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:45		RUNNING		0		0.19		-0.02		0.22		-0.01		229.99		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:46		RUNNING		0		0.19		0.02		0.22		-0.01		229.96		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:47		RUNNING		0		0.19		-0.03		0.22		-0.01		229.99		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:48		RUNNING		0		0.19		-0.01		0.22		-0.01		229.93		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:49		RUNNING		0		0.19		-0.01		0.22		-0.01		229.96		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:50		RUNNING		0		0.19		0.03		0.22		-0.01		230.13		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:52		RUNNING		0		0.19		0.08		0.22		-0.01		229.94		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:53		RUNNING		0		0.19		0		0.22		-0.01		230.04		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:54		RUNNING		0		0.19		0		0.22		-0.01		229.86		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:55		RUNNING		0		0.19		0.02		0.24		-0.01		229.92		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:56		RUNNING		0		0.19		-0.02		0.24		-0.01		230.08		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:57		RUNNING		0		0.19		0.02		0.24		-0.01		230.02		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:58		RUNNING		0		0.19		0.01		0.24		-0.01		230.08		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:07:59		RUNNING		0		0.19		0.01		0.24		-0.01		230.03		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:00		RUNNING		0		0.19		-0.03		0.24		-0.01		230.03		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:01		RUNNING		0		0.19		-0.03		0.24		-0.01		229.88		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:02		RUNNING		0		0.19		-0.06		0.24		-0.01		229.93		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:03		RUNNING		0		0.19		0.02		0.24		-0.01		229.99		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:05		RUNNING		0		0.19		-0.02		0.24		-0.01		230.02		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:06		RUNNING		0		0.19		-0.01		0.28		-0.01		230.19		0		-0.23		0.33		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:07		RUNNING		0		0.19		0.02		0.08		0.03		230.07		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:08		RUNNING		0		0.19		0.01		0.05		0		229.84		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:09		RUNNING		0		0.19		0.04		0.05		0		229.87		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:10		RUNNING		0		0.19		0.05		0.05		0		230.02		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:11		RUNNING		0		0.19		0.01		0.05		0		229.99		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:12		RUNNING		0		0.19		-0.03		0.05		0		229.98		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:13		RUNNING		0		0.19		-0.05		0.05		0		229.88		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:14		RUNNING		0		0.19		0		0.05		0		229.94		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:15		RUNNING		0		0.19		-0.01		0.05		0		229.98		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:16		RUNNING		0		0.19		-0.02		0.05		0		229.88		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:18		RUNNING		0		0.19		0		0.05		0		229.9		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:19		RUNNING		0		0.19		0		0.05		0		229.96		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:20		RUNNING		0		0.19		0.04		0.05		0		229.97		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:21		RUNNING		0		0.19		-0.05		0.05		0		229.88		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:22		RUNNING		0		0.19		0		0.05		0		230		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:23		RUNNING		0		0.19		0.06		0.05		0		229.95		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:24		RUNNING		0		0.19		0.02		0.05		0		229.89		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:25		RUNNING		0		0.19		-0.02		0.24		0		229.91		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:26		RUNNING		0		0.19		-0.05		0.24		0.01		229.97		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:27		RUNNING		0		0.19		0.05		0.24		0.01		229.9		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:28		RUNNING		0		0.19		-0.02		0.24		0.01		230.06		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:29		RUNNING		0		0.19		-0.02		0.24		0.01		230.06		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:31		RUNNING		0		0.19		-0.01		0.24		0.01		230.12		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:32		RUNNING		0		0.19		0.03		0.24		0.01		230.04		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:33		RUNNING		0		0.19		0		0.24		0.01		229.93		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:34		RUNNING		0		0.19		0.06		0.24		0.01		229.95		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:35		RUNNING		0		0.19		0		0.24		0.01		229.92		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:36		RUNNING		0		0.19		0.01		0.24		0.01		230.05		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:37		RUNNING		0		0.19		-0.01		0.24		0.01		230.1		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:38		RUNNING		0		0.19		0.01		0.24		0.01		229.92		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:39		RUNNING		0		0.19		-0.01		0.24		0.01		230		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:40		RUNNING		0		0.19		0.04		0.24		0.01		230.09		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:41		RUNNING		0		0.19		0.01		0.24		0.01		229.91		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:43		RUNNING		0		0.19		0		0.24		0.01		229.89		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:44		RUNNING		0		0.19		-0.02		0.24		0.01		229.93		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:45		RUNNING		0		0.19		0.02		0.24		0.01		229.92		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:46		RUNNING		0		0.19		0.02		0.24		0.01		230.04		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:47		RUNNING		0		0.19		-0.03		0.24		0.01		229.97		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:48		RUNNING		0		0.19		-0.03		0.24		0.01		229.93		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:49		RUNNING		0		0.19		-0.03		0.24		0.01		230		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:50		RUNNING		0		0.19		-0.02		0.24		0.01		229.99		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:51		RUNNING		0		0.19		-0.01		0.24		0.01		229.89		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:52		RUNNING		0		0.19		0.02		0.24		0.01		229.95		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:53		RUNNING		0		0.19		0.02		0.24		0.01		230.02		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:54		RUNNING		0		0.19		-0.04		0.13		-0.01		230.01		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:56		RUNNING		0		0.19		0.01		0.11		0.02		229.96		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:57		RUNNING		0		0.19		-0.01		0.11		0.02		230.06		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:58		RUNNING		0		0.19		-0.06		0.11		0.02		229.98		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:08:59		RUNNING		0		0.19		-0.01		0.11		0.02		230.04		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:09:00		RUNNING		0		0.19		0.04		0.11		0.02		229.91		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:09:01		RUNNING		0		0.19		0.02		0.11		0.02		229.9		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:09:02		RUNNING		0		0.19		0.04		0.11		0.02		229.86		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:09:03		RUNNING		0		0.19		0.04		0.11		0.02		229.96		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:09:04		RUNNING		0		0.19		0.04		0.11		0.02		229.98		0		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.11		0.12

		23:09:05		RUNNING		0		0.19		0.01		0.11		0.02		229.96		0		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.1		0.12

		23:09:06		RUNNING		0		0.19		-0.05		0.11		0.02		230.02		0		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.1		0.12

		23:09:07		RUNNING		0		0.19		0.03		0.11		0.02		229.95		0		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.1		0.12

		23:09:09		RUNNING		0		0.19		0.04		0.11		0.02		230.06		0		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.1		0.12

		23:09:10		RUNNING		0.08		0.19		-0.02		0.11		0.02		229.92		0.19		-0.23		0.38		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.04		0.04		0.04		0.04		0.05		0.05		0.05		0.05		0.05		0.05		0.05		0		0		0

		23:09:11		RUNNING		0.08		0.19		0		0.11		0.02		230.09		0.19		-0.23		0.38		0.03		0.01		0.01		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.05		0.05		0.05		0		0

		23:09:12		RUNNING		0.08		0.19		0.02		0.11		0.02		229.98		0.19		-0.23		0.38		0.03		0.01		0.02		0.02		0.02		0.02		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.06		0.07		0.07		0.07		0

		23:09:13		RUNNING		0.08		0.19		0.05		0.11		0.02		230.11		0.19		-0.23		0.38		0.03		0.01		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0

		23:09:14		RUNNING		0.08		0.19		-0.01		0.06		0.01		229.92		0.19		-0.23		0.38		0.03		0.01		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.07

		23:09:15		RUNNING		0.08		0.16		0.02		0		0		230.05		0.19		-0.23		0.38		0.03		0.01		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.06		0.07		0.07		0.07

		23:09:16		RUNNING		0.08		0.16		0.03		0		0		229.89		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07

		23:09:17		RUNNING		0.08		0.16		0		0		0		229.97		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.07

		23:09:18		RUNNING		0.08		0.16		0.02		0		0		229.99		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.06		0.06		0.07		0.07		0.07

		23:09:19		RUNNING		0.08		0.16		0.02		0		0		229.95		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.06		0.07		0.07		0.07

		23:09:20		RUNNING		0.08		0.17		0.07		0		0		229.99		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.06		0.07		0.07		0.07

		23:09:22		RUNNING		0.08		0.17		-0.01		0		0		229.94		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.05		0.06		0.06		0.06		0.07		0.07

		23:09:23		RUNNING		0.08		0.17		0.05		0		0		229.86		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.05		0.06		0.06		0.06		0.07		0.07

		23:09:24		RUNNING		0.08		0.17		0.01		0		0		229.93		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.05		0.06		0.06		0.06		0.07		0.07

		23:09:25		RUNNING		0.08		0.16		0.01		0		0		229.89		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.05		0.06		0.06		0.07		0.07		0.1

		23:09:26		RUNNING		0.08		0.16		0.06		0.06		0		230.13		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.08		0.13		0.15		0.16

		23:09:27		RUNNING		0.08		0.16		-0.01		0.06		0.01		230		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.08		0.12		0.15		0.16

		23:09:28		RUNNING		0.08		0.16		0.01		0.06		0.01		229.99		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.06		0.06		0.06		0.08		0.12		0.15		0.16

		23:09:29		RUNNING		0.08		0.16		0.01		0.06		0.01		229.74		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.08		0.11		0.15		0.16

		23:09:30		RUNNING		0.08		0.18		0.02		0.06		0.01		229.87		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.05		0.05		0.06		0.06		0.06		0.08		0.11		0.15		0.16

		23:09:31		RUNNING		0.08		0.18		0		0.06		0.01		229.93		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.08		0.11		0.14		0.16

		23:09:32		RUNNING		0.08		0.18		-0.05		0.06		0.01		229.95		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.08		0.1		0.14		0.16

		23:09:34		RUNNING		0.08		0.18		-0.02		0.06		0.01		229.89		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.08		0.1		0.14		0.16

		23:09:35		RUNNING		0.08		0.18		0.05		0.06		0.01		229.95		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.08		0.1		0.14		0.16

		23:09:36		RUNNING		0.08		0.18		0.02		0.06		0.01		230		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.1		0.13		0.16

		23:09:37		RUNNING		0.08		0.18		0.04		0.06		0.01		230.07		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.1		0.13		0.16

		23:09:38		RUNNING		0.08		0.18		0.02		0.06		0.01		230.03		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.1		0.13		0.16

		23:09:39		RUNNING		0.08		0.18		-0.05		0.06		0.01		229.9		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.09		0.13		0.16

		23:09:40		RUNNING		0.08		0.18		0.03		0.06		0.01		230		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.09		0.13		0.16

		23:09:41		RUNNING		0.08		0.18		-0.05		0.06		0.01		229.96		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.06		0.07		0.09		0.13		0.16

		23:09:42		RUNNING		0.08		0.18		-0.01		0.24		0.01		230.02		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.06		0.08		0.1		0.13		0.16

		23:09:43		RUNNING		0.08		0.18		-0.06		0.24		-0.01		229.94		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.09		0.1		0.12		0.16

		23:09:44		RUNNING		0.08		0.18		0		0.24		-0.01		230		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.09		0.1		0.12		0.16

		23:09:45		RUNNING		0.08		0.18		0.02		0.24		-0.01		229.93		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.08		0.1		0.12		0.16

		23:09:47		RUNNING		0.08		0.18		-0.01		0.24		-0.01		230.15		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.08		0.1		0.12		0.16

		23:09:48		RUNNING		0.08		0.18		-0.01		0.24		-0.01		230.03		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.08		0.1		0.12		0.16

		23:09:49		RUNNING		0.08		0.18		-0.01		0.24		-0.01		229.89		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.08		0.1		0.12		0.16

		23:09:50		RUNNING		0.08		0.18		0.01		0.24		-0.01		229.89		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.08		0.1		0.12		0.15

		23:09:51		RUNNING		0.08		0.18		-0.01		0.24		-0.01		230.08		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.1		0.12		0.15

		23:09:52		RUNNING		0.08		0.18		-0.01		0.24		-0.01		229.89		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.08		0.1		0.11		0.15

		23:09:53		RUNNING		0.08		0.18		0.03		0.24		-0.01		229.99		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.08		0.1		0.11		0.15

		23:09:54		RUNNING		0.08		0.18		0.03		0.25		-0.01		229.99		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.1		0.11		0.15

		23:09:55		RUNNING		0.08		0.18		0.04		0.25		0		230.02		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.1		0.11		0.15

		23:09:56		RUNNING		0.08		0.18		0.01		0.25		0		230.02		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.1		0.11		0.15

		23:09:57		RUNNING		0.08		0.18		-0.02		0.25		0		229.98		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.1		0.11		0.15

		23:09:59		RUNNING		0.08		0.18		0.07		0.25		0		229.87		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.11		0.15

		23:10:00		RUNNING		0.08		0.18		0.02		0.25		0		229.98		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.11		0.15

		23:10:01		RUNNING		0.08		0.18		-0.01		0.25		0		229.95		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.11		0.15

		23:10:02		RUNNING		0.08		0.18		-0.05		0.25		0		229.94		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.11		0.15

		23:10:03		RUNNING		0.08		0.18		0.01		0.25		0		230.02		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.11		0.15

		23:10:04		RUNNING		0.08		0.18		0.01		0.25		0		229.95		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.11		0.15

		23:10:05		RUNNING		0.08		0.18		0.03		0.25		0		229.9		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.14

		23:10:06		RUNNING		0.08		0.18		0.06		0.25		0		229.93		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.14

		23:10:07		RUNNING		0.08		0.18		0.02		0.25		0		229.93		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.14

		23:10:08		RUNNING		0.08		0.18		-0.03		0.21		0		230.02		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.14

		23:10:09		RUNNING		0.08		0.18		-0.03		0.22		-0.01		230.09		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.14

		23:10:10		RUNNING		0.08		0.18		0.03		0.22		-0.01		230.01		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.14

		23:10:12		RUNNING		0.08		0.18		0		0.22		-0.01		230.02		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.14

		23:10:13		RUNNING		0.08		0.18		-0.01		0.22		-0.01		229.91		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.14

		23:10:14		RUNNING		0.08		0.18		0.03		0.22		-0.01		229.96		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.14

		23:10:15		RUNNING		0.08		0.18		-0.03		0.22		-0.01		230.15		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.13

		23:10:16		RUNNING		0.08		0.18		-0.03		0.22		-0.01		230.06		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.13

		23:10:17		RUNNING		0.08		0.18		0.02		0.22		-0.01		229.91		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.13

		23:10:18		RUNNING		0.08		0.18		0.02		0.22		-0.01		230.07		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.13

		23:10:19		RUNNING		0.08		0.18		0.06		0.22		-0.01		229.87		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.13

		23:10:20		RUNNING		0.08		0.18		0.05		0.22		-0.01		229.92		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.13

		23:10:21		RUNNING		0.08		0.18		0.04		0.22		-0.01		230		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.13

		23:10:22		RUNNING		0.08		0.18		0		0.22		-0.01		230		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.13

		23:10:23		RUNNING		0.08		0.18		0.01		0.22		-0.01		229.96		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.13

		23:10:25		RUNNING		0.08		0.18		-0.05		0.22		-0.01		230.06		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.13

		23:10:26		RUNNING		0.08		0.18		0.02		0.22		-0.01		229.85		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.13

		23:10:27		RUNNING		0.08		0.18		0.1		0.22		-0.01		229.91		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.13

		23:10:28		RUNNING		0.08		0.18		0.03		0.22		-0.01		229.81		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.13

		23:10:29		RUNNING		0.08		0.18		0.03		0.22		-0.01		229.93		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.13

		23:10:30		RUNNING		0.08		0.18		0		0.22		-0.01		229.97		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.08		0.09		0.1		0.13

		23:10:31		RUNNING		0.08		0.18		-0.03		0.22		-0.01		230.01		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.08		0.09		0.1		0.13

		23:10:32		RUNNING		0.08		0.18		-0.01		0.22		-0.01		230.04		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.09		0.1		0.13

		23:10:33		RUNNING		0.08		0.18		0.02		0.22		-0.01		230		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.09		0.1		0.13

		23:10:34		RUNNING		0.08		0.18		0.03		0.22		-0.01		230.06		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.09		0.1		0.12

		23:10:35		RUNNING		0.08		0.18		-0.03		0.22		-0.01		229.93		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.09		0.1		0.12

		23:10:37		RUNNING		0.08		0.18		-0.03		0.22		-0.01		229.91		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.09		0.1		0.12

		23:10:38		RUNNING		0.08		0.18		0.05		0.22		-0.01		229.98		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.09		0.1		0.12

		23:10:39		RUNNING		0.08		0.18		0.02		0.22		-0.01		229.94		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.09		0.1		0.12

		23:10:40		RUNNING		0.08		0.18		-0.01		0.22		-0.01		229.73		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.09		0.1		0.12

		23:10:41		RUNNING		0.08		0.18		-0.01		0.11		-0.01		229.98		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.07		0.09		0.1		0.12

		23:10:42		RUNNING		0.08		0.18		0.02		0.16		0.02		229.94		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.07		0.09		0.1		0.12

		23:10:43		RUNNING		0.08		0.18		-0.02		0.16		0.02		230.06		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.07		0.09		0.1		0.12

		23:10:44		RUNNING		0.08		0.18		0		0.16		0.02		230		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.07		0.09		0.1		0.12

		23:10:45		RUNNING		0.08		0.18		-0.01		0.16		0.02		229.8		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.07		0.09		0.1		0.12

		23:10:46		RUNNING		0.08		0.18		-0.01		0.16		0.02		230.16		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.07		0.09		0.1		0.12

		23:10:47		RUNNING		0.08		0.18		-0.01		0.16		0.02		229.87		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.09		0.12

		23:10:48		RUNNING		0.08		0.18		-0.02		0.16		0.02		229.85		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.12

		23:10:50		RUNNING		0.08		0.18		-0.02		0.16		0.02		229.94		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.12

		23:10:51		RUNNING		0.08		0.18		0.04		0.16		0.02		230.01		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.12

		23:10:52		RUNNING		0.08		0.18		0		0.16		0.02		229.91		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.12

		23:10:53		RUNNING		0.08		0.18		0.03		0.16		0.02		229.72		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.12

		23:10:54		RUNNING		0.08		0.18		-0.04		0.16		0.02		229.97		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.12

		23:10:55		RUNNING		0.08		0.18		0.03		0.16		0.02		229.93		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.12

		23:10:56		RUNNING		0.08		0.18		-0.02		0.16		0.02		230.04		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.12

		23:10:57		RUNNING		0.08		0.18		0.02		0.16		0.02		229.96		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.12

		23:10:58		RUNNING		0.08		0.18		-0.09		0.16		0.02		230.05		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.12

		23:10:59		RUNNING		0.08		0.18		-0.03		0.16		0.02		230.01		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.12

		23:11:00		RUNNING		0.08		0.18		-0.01		0.16		0.02		229.88		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.12

		23:11:02		RUNNING		0.08		0.18		-0.01		0.16		0.02		229.79		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.12

		23:11:03		RUNNING		0.08		0.18		0.04		0.16		0.02		229.98		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.12

		23:11:04		RUNNING		0.08		0.18		0.04		0.16		0.02		229.99		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.12

		23:11:05		RUNNING		0.08		0.18		0		0.16		0.02		230.04		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.12

		23:11:06		RUNNING		0.08		0.18		-0.06		0.16		0.02		229.94		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.12

		23:11:07		RUNNING		0.08		0.18		-0.03		0.16		0.02		230.08		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.12

		23:11:08		RUNNING		0.08		0.18		0.02		0.16		0.02		229.98		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.02		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.12

		23:11:09		RUNNING		0.08		0.18		-0.01		0.16		0.02		229.91		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.12

		23:11:10		RUNNING		0.08		0.18		0.04		0.16		0.02		229.91		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.12

		23:11:11		RUNNING		0.08		0.18		0.03		0.16		0.02		229.98		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.12

		23:11:12		RUNNING		0.08		0.18		-0.03		0.16		0.02		229.96		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.12

		23:11:13		RUNNING		0.08		0.18		0.01		0.16		0.02		230.03		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.12

		23:11:15		RUNNING		0.08		0.18		0.05		0.16		0.02		229.9		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.1		0.12

		23:11:16		RUNNING		0.08		0.18		0.04		0.16		0.02		230.05		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.1		0.12

		23:11:17		RUNNING		0.08		0.18		0.04		0.16		0.02		230.14		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.1		0.12

		23:11:18		RUNNING		0.08		0.18		0.03		0.16		0.02		229.97		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.1		0.12

		23:11:19		RUNNING		0.08		0.18		0.04		0.16		0.02		229.92		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.12

		23:11:20		RUNNING		0.08		0.18		0.05		0.16		0.02		229.97		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.12

		23:11:21		RUNNING		0.08		0.18		0.03		0.16		0.02		229.95		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.12

		23:11:22		RUNNING		0.08		0.18		0.03		0.16		0.02		230.04		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.06		0.07		0.08		0.09		0.1		0.12

		23:11:23		RUNNING		0.08		0.18		0.05		0.16		0.02		229.9		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.1		0.12

		23:11:24		RUNNING		0.08		0.18		0		0.16		0.02		229.89		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.1		0.11

		23:11:25		RUNNING		0.08		0.18		0.01		0.16		0.02		229.98		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.1		0.12

		23:11:26		RUNNING		0.08		0.18		0.07		0.16		0.02		230.03		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.1		0.12

		23:11:28		RUNNING		0.08		0.18		-0.02		0.16		0.02		229.94		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.1		0.12

		23:11:29		RUNNING		0.08		0.18		-0.01		0.16		0.02		229.88		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.1		0.12

		23:11:30		RUNNING		0.08		0.18		-0.03		0.16		0.02		230.04		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.1		0.12

		23:11:31		RUNNING		0.08		0.18		0.02		0.16		0.02		230.09		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.1		0.12

		23:11:32		RUNNING		0.08		0.18		0.02		0.16		0.02		229.93		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.1		0.12

		23:11:33		RUNNING		0.08		0.18		0.01		0.16		0.02		229.86		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.1		0.12

		23:11:34		RUNNING		0.08		0.18		-0.03		0.16		0.02		230.09		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.1		0.12

		23:11:35		RUNNING		0.08		0.18		-0.01		0.16		0.02		229.96		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.12		0.13

		23:11:36		RUNNING		0.08		0.18		-0.01		0.16		0.02		229.93		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.12		0.13

		23:11:37		RUNNING		0.08		0.18		-0.02		0.16		0.02		229.96		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.11		0.13

		23:11:38		RUNNING		0.08		0.19		0		0.16		0.02		230.12		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.11		0.13

		23:11:40		RUNNING		0.08		0.19		0.03		0.16		0.02		230		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.11		0.13

		23:11:41		RUNNING		0.08		0.19		0.04		0.16		0.02		230.12		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.11		0.13

		23:11:42		RUNNING		0.08		0.19		-0.01		0.16		0.02		229.82		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.02		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:11:43		RUNNING		0.08		0.19		-0.07		0.16		0.02		229.89		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:11:44		RUNNING		0.08		0.19		-0.05		0.16		0.02		229.82		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.11		0.13

		23:11:45		RUNNING		0.08		0.19		0		0.16		0.02		229.87		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.09		0.1		0.11		0.13

		23:11:46		RUNNING		0.08		0.19		-0.04		0.16		0.02		229.95		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.1		0.11		0.13

		23:11:47		RUNNING		0.08		0.19		-0.03		0.16		0.02		229.95		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.1		0.11		0.13

		23:11:48		RUNNING		0.08		0.19		0.02		0.16		0.02		229.99		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.1		0.11		0.13

		23:11:49		RUNNING		0.08		0.19		0.01		0.16		0.02		229.91		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.1		0.11		0.13

		23:11:50		RUNNING		0.08		0.19		0		0.16		0.02		230.09		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.1		0.11		0.13

		23:11:51		RUNNING		0.08		0.19		-0.01		0.16		0.02		230.07		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.1		0.11		0.13

		23:11:53		RUNNING		0.08		0.19		0.02		0.16		0.02		229.91		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.1		0.11		0.13

		23:11:54		RUNNING		0.08		0.19		0		0.16		0.02		230.01		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:11:55		RUNNING		0.08		0.19		0.03		0.16		0.02		229.8		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:11:56		RUNNING		0.08		0.19		0.02		0.16		0.02		229.82		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:11:57		RUNNING		0.08		0.19		0.02		0.16		0.02		229.96		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:11:58		RUNNING		0.08		0.19		-0.03		0.16		0.02		230.01		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:11:59		RUNNING		0.08		0.19		0.01		0.16		0.02		230.11		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:00		RUNNING		0.08		0.19		-0.01		0.16		0.02		230.08		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:01		RUNNING		0.08		0.19		-0.02		0.16		0.02		229.87		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:02		RUNNING		0.08		0.19		0.02		0.16		0.02		229.98		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:03		RUNNING		0.08		0.19		-0.04		0.17		-0.01		229.9		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:05		RUNNING		0.08		0.19		0.01		0.17		-0.01		230.02		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:06		RUNNING		0.08		0.19		0.06		0.17		-0.01		229.94		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:07		RUNNING		0.08		0.19		0		0.17		-0.01		229.91		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:08		RUNNING		0.08		0.19		-0.08		0.17		-0.01		230.06		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:09		RUNNING		0.08		0.19		-0.05		0.17		-0.01		230		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:10		RUNNING		0.08		0.19		-0.01		0.17		-0.01		230.04		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:11		RUNNING		0.08		0.19		0		0.17		-0.01		229.96		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:12		RUNNING		0.08		0.19		0		0.17		-0.01		229.92		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:13		RUNNING		0.08		0.19		-0.03		0.17		-0.01		229.96		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:14		RUNNING		0.08		0.19		0.01		0.17		-0.01		229.95		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:15		RUNNING		0.08		0.19		0.05		0.17		-0.01		229.98		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:16		RUNNING		0.08		0.19		0		0.17		-0.01		230.06		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:18		RUNNING		0.08		0.19		0.02		0.17		-0.01		229.99		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:19		RUNNING		0.08		0.19		0.03		0.23		-0.01		230.02		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:20		RUNNING		0.08		0.19		-0.01		0.23		0.01		229.85		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:21		RUNNING		0.08		0.19		-0.01		0.23		0.01		229.9		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:22		RUNNING		0.08		0.19		0.05		0.23		0.01		230.07		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:23		RUNNING		0.08		0.19		0.03		0.23		0.01		229.78		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:24		RUNNING		0.08		0.19		-0.04		0.23		0.01		230		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:25		RUNNING		0.08		0.19		-0.05		0.23		0.01		230.02		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:26		RUNNING		0.08		0.19		0		0.23		0.01		229.84		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:27		RUNNING		0.08		0.19		-0.03		0.23		0.01		230.07		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:28		RUNNING		0.08		0.19		-0.02		0.23		0.01		229.84		0.19		-0.23		0.38		0.03		0.02		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:29		RUNNING		0.08		0.19		0.03		0.23		0.01		230.01		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:31		RUNNING		0.08		0.19		-0.02		0.23		0.01		230.03		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:32		RUNNING		0.08		0.19		-0.01		0.23		0.01		229.93		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:33		RUNNING		0.08		0.19		0.06		0.23		0.01		229.98		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:34		RUNNING		0.08		0.19		-0.01		0.23		0.01		230.12		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:35		RUNNING		0.08		0.19		-0.04		0.23		0.01		229.98		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:36		RUNNING		0.08		0.19		0.03		0.23		0.01		229.93		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:37		RUNNING		0.08		0.19		0.07		0.23		0.01		229.87		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:38		RUNNING		0.08		0.19		-0.03		0.23		0.01		230.05		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:39		RUNNING		0.08		0.19		-0.03		0.23		0.01		229.97		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:40		RUNNING		0.08		0.19		0.03		0.23		0.01		229.9		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:41		RUNNING		0.08		0.19		-0.02		0.23		0.01		230.01		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:43		RUNNING		0.08		0.19		0		0.23		0.01		229.87		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:44		RUNNING		0.08		0.19		-0.05		0.23		0.01		229.88		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:45		RUNNING		0.08		0.19		0.03		0.23		0.01		229.95		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:46		RUNNING		0.08		0.19		-0.06		0.23		0.01		229.91		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:47		RUNNING		0.08		0.19		0.02		0.23		0.01		229.91		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:48		RUNNING		0.08		0.19		0.01		0.23		0.01		230.06		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:49		RUNNING		0.08		0.19		-0.02		0.23		0.01		230.09		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:50		RUNNING		0.08		0.19		0.01		0.23		0.01		229.98		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:51		RUNNING		0.08		0.19		0.01		0.23		0.01		229.9		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:52		RUNNING		0.08		0.19		-0.02		0.23		0.01		229.82		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:53		RUNNING		0.08		0.19		0.07		0.23		0.01		229.92		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:54		RUNNING		0.08		0.19		0.08		0.23		0.01		229.96		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:56		RUNNING		0.08		0.19		-0.02		0.23		0.01		229.95		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:57		RUNNING		0.08		0.19		0		0.23		0.01		229.92		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:58		RUNNING		0.08		0.19		-0.02		0.23		0.01		230		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:12:59		RUNNING		0.08		0.19		0.03		0.23		0.01		229.94		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.13

		23:13:00		RUNNING		0.08		0.19		-0.01		0.23		0.01		229.92		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.13

		23:13:01		RUNNING		0.08		0.19		0		0.23		0.01		229.85		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.13

		23:13:02		RUNNING		0.08		0.19		0.01		0.23		0.01		229.97		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.13

		23:13:03		RUNNING		0.08		0.19		-0.06		0.23		0.01		230		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.13

		23:13:04		RUNNING		0.08		0.19		-0.03		0.23		0.01		230.05		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:05		RUNNING		0.08		0.19		-0.02		0.23		0.01		229.87		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:06		RUNNING		0.08		0.19		0.06		0.23		0.01		230.02		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:08		RUNNING		0.08		0.19		-0.03		0.18		-0.01		230.02		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:09		RUNNING		0.08		0.19		-0.02		0.18		-0.01		230.04		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:10		RUNNING		0.08		0.19		0.03		0.18		-0.01		230.16		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:11		RUNNING		0.08		0.19		-0.09		0.18		-0.01		230.02		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:12		RUNNING		0.08		0.19		0.01		0.18		-0.01		230.06		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:13		RUNNING		0.08		0.19		-0.01		0.18		-0.01		230.13		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:14		RUNNING		0.08		0.19		-0.03		0.18		-0.01		229.8		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.12

		23:13:15		RUNNING		0.08		0.19		-0.01		0.18		-0.01		229.96		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.12

		23:13:16		RUNNING		0.08		0.19		0.01		0.18		-0.01		229.96		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.12

		23:13:17		RUNNING		0.08		0.19		0.04		0.18		-0.01		229.91		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:18		RUNNING		0.08		0.19		0.01		0.18		-0.01		230.07		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:19		RUNNING		0.08		0.19		-0.06		0.18		-0.01		229.9		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:21		RUNNING		0.08		0.19		-0.03		0.18		-0.01		229.98		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:22		RUNNING		0.08		0.19		0.03		0.18		-0.01		230.08		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:23		RUNNING		0.08		0.19		0.05		0.18		-0.01		229.74		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.11		0.12

		23:13:24		RUNNING		0.08		0.19		0.08		0.18		-0.01		229.79		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:25		RUNNING		0.08		0.19		0.1		0.18		-0.01		229.81		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:26		RUNNING		0.08		0.19		-0.08		0.18		-0.01		229.83		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:27		RUNNING		0.08		0.19		-0.02		0.18		-0.01		229.91		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:28		RUNNING		0.08		0.19		0		0.18		-0.01		229.87		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:29		RUNNING		0.08		0.19		-0.04		0.18		-0.01		229.75		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:30		RUNNING		0.08		0.19		0.02		0.18		-0.01		229.81		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:31		RUNNING		0.08		0.19		0.03		0.18		-0.01		229.99		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:33		RUNNING		0.08		0.19		-0.09		0.18		-0.01		229.88		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:34		RUNNING		0.08		0.19		0.02		0.14		-0.01		229.97		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:35		RUNNING		0.08		0.19		0		0.05		0		230.04		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:36		RUNNING		0.08		0.19		0		0.05		0		229.87		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:37		RUNNING		0.08		0.19		0.02		0.05		0		229.92		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:38		RUNNING		0.08		0.19		-0.02		0.05		0		230.05		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:39		RUNNING		0.08		0.19		-0.04		0.05		0		230.02		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:40		RUNNING		0.08		0.19		0.03		0.05		0		230.02		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:41		RUNNING		0.08		0.19		-0.03		0.19		0		230.05		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:42		RUNNING		0.08		0.19		0.04		0.22		0		229.92		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:43		RUNNING		0.08		0.19		0.03		0.22		0		229.99		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:44		RUNNING		0.08		0.19		0.04		0.22		0		229.93		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:46		RUNNING		0.08		0.19		-0.05		0.22		0		229.9		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:47		RUNNING		0.08		0.19		-0.02		0.22		0		230.06		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:48		RUNNING		0.08		0.19		-0.01		0.22		0		230.02		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:49		RUNNING		0.08		0.19		-0.04		0.22		0		230.12		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:50		RUNNING		0.08		0.19		0.02		0.22		0		229.88		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:51		RUNNING		0.08		0.19		-0.03		0.22		0		229.95		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:52		RUNNING		0.08		0.19		-0.02		0.22		0		229.9		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.07		0.08		0.09		0.1		0.12

		23:13:53		RUNNING		0.08		0.19		-0.05		0.22		0		230.13		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.06		0.07		0.07		0.08		0.08		0.09		0.1		0.12

		23:13:54		RUNNING		0.08		0.19		0.03		0.22		0		229.91		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.09		0.11		0.12

		23:13:55		RUNNING		0.08		0.19		0.05		0.22		0		229.97		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.09		0.11		0.12

		23:13:56		RUNNING		0.08		0.19		-0.08		0.06		0		229.98		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.09		0.11		0.12

		23:13:58		RUNNING		0.08		0.19		0.06		0.06		0		229.97		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.08		0.09		0.11		0.12

		23:13:59		RUNNING		0.08		0.19		0.01		0.06		0		229.96		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.08		0.09		0.11		0.12

		23:14:00		RUNNING		0.08		0.19		0.04		0.06		0		229.82		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.08		0.09		0.1		0.12

		23:14:01		RUNNING		0.08		0.19		0.02		0.06		0		229.98		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.08		0.09		0.1		0.12

		23:14:02		RUNNING		0.08		0.19		0.01		0.06		0		230.03		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.08		0.09		0.1		0.12

		23:14:03		RUNNING		0.08		0.19		0.01		0.25		0		229.92		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.09		0.1		0.12

		23:14:04		RUNNING		0.08		0.19		0.02		0.25		0		229.82		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.09		0.1		0.12

		23:14:05		RUNNING		0.08		0.19		0.03		0.25		0		229.96		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.09		0.1		0.12

		23:14:06		PASS		0.08		0.19		-0.04		0.25		0		229.86		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.09		0.1		0.12





Harmonic 3-3 Chart
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		輸入EUT 測試資料

		Time		Status		Plt		Pst		dt		dmax		dc		Ut		Pstm		dtm		dmaxm		dcm		99%P		96%P		93%P		91.5%P		90%P		80%P		70%P		60%P		50%P		40%P		30%P		20%P		10%P		8%P		6%P		4%P		2%P		1%P		0.5%P		0.2%P

		23:14:06		PASS		0.08		0.19		-0.04		0.25		0		229.86		0.19		-0.23		0.38		0.03		0.02		0.02		0.03		0.03		0.03		0.03		0.04		0.04		0.04		0.05		0.05		0.06		0.07		0.07		0.07		0.08		0.09		0.09		0.1		0.12

		IEC 1000-3-3 Flicker Test

		測試結果						EUT				Limit (Max)

								229.86		UT

								0.08		Plt

								0.19		Pst		0.19

										dt>3%		0		ms

								-0.04		dt		-0.23		%

								0.25		Dmax		0.38		%

								0		dc		0.03		%

								STATUS				PASS






